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FT250.11B.001 11-2353EE &M 11-AIR CLEANER ASSEMBLY

bR =2 HFR B
No. Code Description Quantity Remark
1 |Q67664 BRUBIT 1% 2 R PR3 B-TYPE WORM TRANSMISSION HOSE CLAMP 2 2011-11_
2 |FT250.11B.101 R AIR INLET PIPE 1 2011-11_
2 |TE250.11B-01 A AIR INLET HOSE 1 2012-12_
3 |FT250.11B.010 ZEPE R R AIR FILTER ASSEMBLY 1 2011-11_
3.1 |FT250.11B.010-05 25 P& AIR FILTER ELEMENT 0 2011-11_
4 |GBT97.1-8—A0P TR WASHER 4 2011-11_
5  |GBT93-8-A0P Hup WASHER 4 2011-11_
6 |GBT5783-M8X25-A2L [ BOLT 4 2011-11_




FT254A-CK1HEHi

FT250.13.001 ¥ H1 &




FT254A-CK1HEHi#l

FT250.13.001 13- #1& A 13-COOLING SYSTEM ASSEMBLY

=2 = ZFR e

No. Code Description Quantity Remark
1 |FT250.13.010 BRI RADIATER ASSEMBLY 1 2011-11_
10 |FT250.13.030 WA BT RADIATOR PULL ROD WELDMENT 1 2011-11_
11 |GBT6172.1-M8-A2L 2851 NUT 6 2011-11_
12 |GBT97.1-8-A0P T WASHER 3 2011-11_
13 |FT250.13.016 IR RT XA 1 RADIATOR PULL ROD BRACKET UNIT 1 2011-11_
2 |Q67650 BRUBAT 1% 20 X R PR i B-TYPE WORM TRANSMISSION HOSE CLAMP 4 2011-11_
3 |FT250.13.101 IREEHEKAE WATER TANK WATER INLET HOSE 1 2011-11_
4  |GBT5783-M8X30-A2L [ BOLT 4 2011-11_
5  IGBT93-8-A0P g WASHER 4 2011-11_
6 |FT250.13.012 WA RS RADIATOR RIGHT BRACKET WELDMENT 1 2011-11_
7 |FT250.13.011 WA e SRR RADIATOR LEFT BRACKET WELDMENT 1 2011-11_
8 |FT250.13.102 TRAE KA WATER TANK OUTLET HOSE 1 2011-11_
9 |FT650.13.135 YNt RUBBER PAD BLOCK 3 2011-11_
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FT250.20B.001—1 20.1-% WL EH MM M E~1 20.1ENGINE CONTROIL MECHANISM ASSEMLBY-1

bR = ZFR e

No. Code Description Quantity Remark
1 |TE250.20.4 FH LR HANDLE THROTTLE ASSEMBLY 1 2004-01_
1 |TE250.201.1 FI TR HANDLE THROTTLE ASSEMBLY 1 2008-01_
1 |TE250.201.1 TR HANDLE THROTTLE ASSEMBLY 1 2008-01_
10 |FT650.20.133 BRERET LOCKING SCREW 1 2011-11_
11 |FT250.20B.017 SRR SR EXTINGUISH WIRE ASSEMBLY 1 2011-11_
2 |GBT68-M8X20-A0P FFREDTSLIRET SCREW 3 2004-01_
3 |TD800.484B-03 o 2 RUBBER RING 1 2004—01_
3 |TE324.20A-01 2R i b RUBBER RING 1 2008-12_
4 |GBT818-M8X20-A2L TERE SR IRET SCREW 2 2011-11_
5 |FT250.20.104 F 1Rk 5 PULL WIRE BRACKET OF HAND THROTTLE 1 2011-11_
6 |GBT93-8-A0P g WASHER 2 2011-11_
7 |GBT6172.1-M8-A2L 2251 NUT 2 2011-11_
8  |GBT6170-M8-A2L 2851 NUT 1 2011-11_
9 |GBT97.1-8-A0P TR WASHER 1 2011-11_
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FT250.20B.001-2 20.2—-% ZHL DM M -2 20.2ENGINE CONTROL MECHANISM ASSEMLBY-2

=2 = ZFR e
No. Code Description Quantity Remark
1 |GBT882-B5X20-A0P i PIN 1 2004-01_
10 |TE250.20.3 JAIH A FOOT THROTTLE UNIT 1 2011-11_
10.1 |GBT91-2.5X25-A0P FE O PIN 1 2011-11_
10.2 |FT250.20.021 JHIH A% Bl AR A 1 FOOT THROTTLE TRANSMISSION SHAFT 1 2011-11_
10.3 |GBT97.1-12-A0P SR WELDMENT 2 2011-11_
WASHER
104 |FT250.20.122 SR 1 2011-11_
10.5 |FT250.20.106 TR SUPPORTING BOARD 1 2011-11_
10.6 |TE250.20.3.1 TR A HAND THROTTLE ROCKER 1 2011-11_
10.7 |GBTS879.1-4X16 PR B B FOOT THROTTLE ROCKER ARM WELDMENT 1 2011-11_
11 |GBT5781-M8X20-A2L NSk IR PIN 2 2011-11_
BOLT
11 |GBT5781-M8X20-A2L VaY: BSii 2 2011-11_
12 |GBT93-8-A0P Hupg| BOLT 2 2011-11_
13 |GBT97.1-6-A0P T WASHER 3 2011-11_
14 |FT250.20B.117 W HEFAR WASHER 1 2011-11_
15 |GBT97.1-10-A0P SR DECOMPRESSION HANDLE 2 2011-11_
WASHER
16 |FT250.20.018 WERIHRE A 1 2011-11_
17 |FT250.20.118 VBl A DECOMPRESSION PULL ROD WELDMENT 1 2011-11_
18 |GBT879.1-3X20 S B 4 DECOMPRESSION ROCKER 1 2011-11_
2 |FT250.20.107 b2 PIN 1 2011-11_
3 |GBT91-2X16-A0P T 4 SUPPOT BRACKET 6 2011-11_
PIN
4 |FT250.20.127 [t 7 e 1 2011-11_
5 IGBT93-5-A0P T v 2R 5 5 A ] LOCKING CLAMP 2 2011-11_
6 |GBT818-M5X10-A2L TR RS IRET WASHER 2 2011-11_
7 |FT250.20.015 JHIH TR SCREW 1 2011-11_
8 |FT250.20.112 [5] 37 AL FOOT THROTTLE WIRE ASSEMBLY 1 2011-11_
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FT250.20B.001-2 20.2— % SH ML B A —2(%E)

=3 %= LA B >
No. Code Description Quantity Remark
9  |TE250.20-04 PR PULL WIRE BRACKET 1 2011-11_

10
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FT250.21B.001-1 21.1-& &4 -1 CLUTCH ASSEMBLY-1

=2 = ZFR e
No. Code Description Quantity Remark
1 |GBT276-6203-27 TRIERH & BEARING 1 2011-11_
10 |GBT879-8X32 et PIN 2 2011-11_
11 |GBT882-B10X28 et PIN 2 2011-11_
12 |GBT97.1-10-Zn.D T WASHER 2 2011-11_
13 |GBT97.1-10-A0P SR WASHER 2 2004-01_
14 |FT300.43.108 AR PULL ROD FRONT FORK 1 2011-11_
15 |GBT6172-M10-Zn.D |Eilbaveil 2053 NUT 1 2011-11_
16 |FT200.21.102 hikF PULL ROD 1 2011-11_
17 |GBT6172-M12-Zn.D 1 BUIS IR RS NUT 1 2011-11_
18 |GBT5783-M12X30-Zn.D [ BOLT 1 2011-11_
18 |GBT5783-M12X30-Zn.D A BOLT 1 2011-11_
19 |FT300.43.110 L= PULL ROD REAR FORK 1 2011-11_
2 |FT250.21B.011 BT B CLUTCH SUBASSEMBLY 1 2011-11_
20 |FT200.21.014 B AR A CLUTCH PEDAL ASSEMBLY 1 2011-11_
20.1 |FT200.21.129 B pe AR e 2 CLUTCH PEDAL SHAFT BUSH 1 2011-11_
20.2 |FT200.21.020 AR e CLUTCH PEDAL WELDMENT 1 2011-11_
21 |GBTI1153-45° M10X1 AR OIL CUP 1 2011-11_
21  |GBT1153-45° M10X1 AT OIL CUP 1 2011-11_
22 |FT200.21.101 gl B e T CLUTCH PEDAL SPRING 1 2011-11_
3 IGBT93-8-A0P Hupg| WASHER 6 2004-01_
4  |GBT5783-M8X65-8.8—A2L VaY: BSii BOLT 6 2004-01_
5  ITE250.212B-01 5 B IR BEARING 1 2004-01_
6 |FT200.21B.103 43 Bl R B RELEASE BEARING SEAT 1 2011-11_
7 |FT200.21.106 3 STl AR B [ RETURN SPRING OF RELEASE BEARING SEAT 2 2011-11_
8  |FT200.21.105 Bk Y CLUTCH FORK 1 2004-01_
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FT250.21B.001—1 21.1- 54280 5 —1(4%)

=3 %= LA B >

No. Code Description Quantity Remark
FT200.21.105a EEintk CLUTCH FORK 1 2009—-04_
FT200.21.013 B OB B e A CLUTCH RELEASE ROCKER UNIT 1 2004-01_
FT200.21.013a B BR o B R L CLUTCH RELEASE ROCKER UNIT 1 2009-04_

14
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FT250.21B.001-2 21.2-& &4 -2 CLUTCH ASSEMBLY-2

=2 = ZFR e

No. Code Description Quantity Remark
0 |FT250.21B.011 B B CLUTCH SUBASSEMBLY 1 2011-11_
1 |FT250.21B.014 IR Py SR AUXILIARY FRICTION PIECE ASSEMBLY 1 2013-02_
1 |FT200.21B.014 Bl R e 2Nk 9595 AUXILIARY CLUTCH DRIVEN PLATE ASSEMBLY 1 2011-11_
10 |GBT848-10-Zn.D PR WASHER 12 2011-11_
11 |FT300.21B.111 KA LONG PIN 6 2011-11_
12 |FT200.21B.115 Bt CLUTCH COVER 1 2011-11_
13 |FT300.21B.109 Lot PIN 3 2011-11_
14 |FT200.21B.114 F RGBT MAIN CLUTCH RELEASE PULL ROD 1 2011-11_
15 |GBT6171-M8X1-Zn.D JEtVav =l SHE NUT 3 2011-11_
16 |FT300.21B.105 Bk BALL NUT 3 2011-11_
16 |FT300.21B.105 B L 42 B BALL NUT 3 2011-11_
17 |FT200.21B.118 BB G250 BALAT AUXILIARY CLUTCH RELEASE LEVER 3 2011-11_
17 |FT250.21B.118 2GR AL AUXILIARY CLUTCH RELEASE LEVER 3 2013-02_
18 [FT250.21B.121 4 BB RELEASE ROD SPRING 6 2013-02_
18 |FT200.21B.116 BRI BT CLUTCH RELEASE LEVER SPRING 6 2011-11_
19 |FT250.21B.117 F R G BT MAIN CLUTCH RELEASE LEVER 3 2013-02_
19 |FT200.21B.117 TG RR I BT MAIN CLUTCH RELEASE LEVER 3 2011-11_
19 |FT200.21B.117 F RGBT MAIN CLUTCH RELEASE LEVER 3 2011-11_
2 |FT250.21B.112 RIS A Ak AUXILIARY CLUTCH PRESSURE PLATE 1 2011-11_
3 |FT250.21B.105 T i DISC SPRING 1 2011-11_
3 |FT250.21B.105 TP 5 DISC SPRING 1 2011-11_
4 |FT400.21B.104 R B A g hiT AUXILIARY CLUTCH PULL ROD 3 2011-11_
5 |FT250.21B.113 TR EAEA MAIN CLUTCH PRESSURE PLATE 1 2011-11_
5 |FT250.21B.126 F AR PRESSURE PLATE 1 2011-11_
6 |GBT6173-M10X1-Zn.D 7N T A NUT 3 2011-11_

16
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FT250.21B.001-2 21.2— 5428 0 Bl —2(4E)

=3 192 ZFR B P
No. Code Description Quantity Remark
6 |GBT6173-M10X1-Zn.D Vavyiiki LS5 NUT 3 2011-11_
7 |FT200.21B.110 F AR FIRET MAIN CLUTCH ADJUSTING SCREW 3 2011-11_
8 |FT250.21B.017 FEERMBIE B MAIN CLUTCH DRIVEN PLATE ASSEMBLY 1 2011-11_
9 |GBT91-3.2X20 £ PIN 12 2004-01_
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FT250.22B.001 22-HER R LA, 22-EXHAUST SYSTEM ASSEMBLY

bR = ZFR e

No. Code Description Quantity Remark
1 |FT250.22.010 THE AR MUFFLE ASSEMBLY 1 2011-11_
10 |GBT5783-M10X30-A3L [y BOLT 2 2011-11_
3 |FT250.22B.125 HERFRAR RS EXHAUST SYSTEM SIGN BRACKET 1 2011-11_
4 |FT250.22.030 BB AM SEAL GASKET UNIT 1 2011-11_
5 ITE250.22-01 Hes ey EXHAUST BENDING PIPE 1 2007-12_
5 |FT250.22B.111 Hem ey EXHAUST BENDING PIPE 1 2011-11_
6 |GBT5783-M8X16-A2L g BOLT 4 2004-01_
7 |FT250.22C.030 A SEAL GASKET UNIT 1 2011-11_
8 IGBT97.1-10-A0P TR WASHER 2 2011-11_
9 |GBT93-10-A0P T v 2R 5 5 A ] WASHER 2 2011-11_
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FT250.24.001 24-ZEHuiZe3E M 5 24-BATTERY INSTALLATION ASSEMBLY

=3 192 LA B ¥
No. Code Description Quantity Remark
1 |FT250.48.027 U IEAR FAE R BATTERY POSITIVE CABLE ASSEMBLY 1 2011-11_
10 |FT250.24.102 FLRLFT BATTERY PULL ROD 2 2011-11_
11 |GBT5783-M8X20-A2L [g N BOLT 4 2011-11_
2 |FT250.48.028 R O FL S BATTERY CATHODE CABLE ASSEMBLY 1 2011-11_
3 |GBT6170-M8-A2L R NUT 6 2011-11_
4 |GBT93-8-A0P Hupg| WASHER 6 2011-11_
5 |GBT97.1-8-A0P 4 WASHER 10 2011-11_
6 |FT250.24.101 R AR BATTERY PRESS PLATE 1 2011-11_
7 |FT250.48.029 & HHLEAL BATTERY ASSEMBLY 1 2011-11_
8 |FT250.24.103 BRI RUBBER SKIN 1 2011-11_
9 |FT250.24.011a PRI ] 2 42 BATTERY FIXING BRACKET 1 2011-11_

22
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FT254A-CK1HEHi#l

F'T254.32.001

32-HIUKFE M 32-FRONT DRIVING WHEEL ASSEMBLY

=2 %= LA B >
No. Code Description Quantity Remark
1 |GBT2979-6.00-14-6PR HaPIHLOR B A i b T R se 45 Ml |[DRIVING WHEEL OUTER TUBE 1 2011-11_
2 IGBT2979-6.00-14 HiPIMLIR B4 AR DRIVING WHEEL INNER TUBE 1 2011-11_
3 |FT254.32.011 CIECE RSy FRONT WHEEL RIM ASSEMBLY 1 2011-11_

24
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FT254A-CK1HEHi#l

FT250.34.001 34-IK#h4¢ 5 A 34-DRIVING WHEEL ASSEMBLY

bR =2 ZFR e
No. Code Description Quantity Remark
1 |GBT2979-9.5-24-6PR i MLIR S5 3 T R A 4549 4 |DRIVING WHEEL OUTER TUBE 1 2011-11_
10 |GBT6171-M14X1.5-10-A3L 12N f 8B NUT 4 2011-11_
11 |GBT12-M14X85-10.9-A3L 22 [ 3k 5 R R HALF-ROUND HEAD SQUARE NECK BOLT 3 2011-11_
12 |FT250.34.107 g WASHER 3 2011-11_
13 |GBT6170-M14-10-A3L 12N f 8B NUT 3 2011-11_
13 |GBT6170-M14-10-A3L JEitVay =l S5t NUT 3 2011-11_
2 |GBT2979-9.5-24 b HLIR S5 P iR DRIVING WHEEL INNER TUBE 1 2011-11_
3 |FT250.34.101 KSR TE DRIVING WHEEL BALLAST 2 2011-11_
3 |FT250.34.101 e kYWY DRIVING WHEEL BALLAST 2 2011-11_
4  |GBT5786-M14X1.5X35-10.9-A3L NSk IR BOLT 6 2011-11_
5 |FT250.34.108 R HUB WASHER 10 2011-11_
6 |FT250.34.011 WA RIM UNIT W7X 24 1 2011-11_
7 |GBT5785-M14X1.5X80-10.9—-A3L VAV BN e BOLT 4 2011-11_
8  |FT250.34.102 KB ek DRIVING WHEEL HUB 1 2011-11_
8 |FT250.34.102a IKBh R DRIVING WHEEL HUB 1 2013-04_
9 |FT250.34.103 KB e DRIVING WHEEL HUB COVER 1 2011-11_
9 |FT250.34.103a KB R DRIVING WHEEL HUB COVER 1 2013-04_

26
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FT250.35.001 35-Z5|3 8200 35-TRACTION EQUIPMENT MOUNTING ASSEMBLY

bR =2 HFR e 3
No. Code Description Quantity Remark
1 |GBTS783-MI12X35-8.8—A3L VaY: BSii BOLT 2 2011-07_
GBT899-GM12-M12X35-A3L TSk A 8.8—A3L STUD 2 2011-11_
2 |FT250.35.011 G REE B TRACTION DEVICE ASSEMBLY 1 2011-11_
2.1 |FT250.35.010 BEH|JEA TRACTION FRAME 1 2011-11_
2.1 |FT300.35A.101 PR CONNECTING SWING ROD 1 2011-11_
2.11 |FT800.35.112 HPE B SPRING LOCK PIN 1 2011-11_
2.2 |FT250.35.103 FRAS £ LIMITING PIN 1 2011-11_
2.3 |FT65.35.103 LB B SPRING LOCK PIN 2 2011-11_
2.3 |FT65.35.103 HPE B SPRING LOCK PIN 2 2011-11_
2.4 |FT250.35.101 R CONNECTING PIN 1 2011-11_
2.5 |GBT6170-M16-A3L EREM16-A3L NUT MI16-A3L 2 2011-11_
2.6 |GBT93-16-A0P Hup WASHER 2 2008-05_
2.7 |GBT5782-M16X80-A3L VAV BN e BOLT 2 2011-11_
2.8 |FT300.35A.105 4 SWING PIN 1 2011-11_
2.9 |FT250.35.102 P UPPER PART U-HOOK 1 2011-11_
3 |GBT93-12-AO0P g WASHER 4 2011-11_
4  |GBT6170-M12-A3L 2B NUT 4 2011-11_
5 |GBT899-GM12-MI12X35-A3L W ABA: 8.8—A3L STUD 2 2011-07_
5 |GBT16674.1-M12X30-8.8—-A3L IS YA 2 TR AR BOLT 2 2012-02_
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FT254A-CK1HEHi#l

FT250.36B.001-1 36.1-F &7 ili—1 CLUTCH HOUSING ASSEMBLY -1

=2 = ZFR e 3
No. Code Description Quantity Remark
1 |FT250.36B.020 JEAT RS BRI TF-47 CREEPER GEAR CONTROL HANDLE 1 2011-11_
10 |FT250.37.148 e UAh B T FORK SHAFT LOCKING SPRING 1 2011-11_
10 |FT250.37.148 P S A e FORK SHAFT LOCKING SPRING 1 2011-11_
12 |FT250.36.011 BARR T S A CLUTCH HOUSING SUBASSEMBLY 1 2011-11_
12.1 |FT250.36.101 Bt CLUTCH HOUSING 1 2011-11_
12.2 |FT250.36.104 YT IS PEDAL SHAFT BUSH 2 2011-11_
12.3 |FT250.36.103 MK E ROCKER SHAFT LONG BUSH 1 2011-11_
12.4 |FT250.36.102 PR B ROCKER SHAFT SHORT BUSH 1 2011-11_
13 |GBT5783-M8X20-A2L A BOLT 6 2011-11_
14 |FT250.36B.115 4R RETAINER PIECE 2 2011-11_
15 |FT250.36.108 ER COVER PLATE 1 2011-11_
16 |GBT93-10-A0P T 71 2R 5 5 A WASHER 11 2011-11_
17 |GBT5782-M10X85-A2L IS S BOLT 10 2011-11_
18 |GBT5783-M10X35-A3L A BOLT 1 2011-11_
19 |GBT5781-M14X20-A2L VAviiE N v BOLT 4 2011-11_
2 |GBT6172.1-M10-A3L 2P NUT 1 2011-11_
20 |GBT93-14-A0P TS SPRING WASHER 4 2011-11_
20 |GBT93-14-A0P A SPRING WASHER 4 2011-11_
21 |FT250.36.110 KA FLOES INSPECTION HOLE SIDE COVER 1 2011-11_
22 |FT250.36B.123 EATRY 4% X CREEPER GEAR FORK 1 2011-11_
22 |FT250.36B.123 JEATRS i X CREEPER GEAR FORK 1 2011-11_
23 |FT250.36B.119 NCATRY 4% X CREEPER GEAR FORK SHAFT 1 2011-11_
24 |GBTS879.1-3X24 S B 4 PIN 1 2011-11_
25 |GBT879.1-5X24 R [R5 PIN 1 2011-11_
3 |FT250.36B.018 JCATAYAS H AT A CREEPER GEARSHIFT LEVER WELDMENT 1 2011-11_
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FT254A-CK1HEHi#l

FT250.36B.001-1 36.1-F&rass Bl —1(4%)

bR =2 ZFR e
No. Code Description Quantity Remark
4 |GBTS5783-M8X25-A2L [ BOLT 6 2011-11_
5  |GBT93-8-A0P Hup WASHER 12 2011-11_
6 |FT250.36B.121 AT AL AR 1 55 CREEPER GEARSHIFT COVER 1 2011-11_
7  |GBT3452.1-13.2X2.65G WE S Bl HOTEAR 4% 4 Pl O-SEAL RING 1 2011-11_
8 |FT250.36B.124 RIS SRR AUXILIARY GEARSHIFT ROCKER 1 2011-11_

GBT879.1-6X35

S I A

PIN

2011-11_
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FT254A-CK1HEHi#l

FT250.36B.001-2 36.2-&&47c i ili—2 CLUTCH HOUSING ASSEMBLY -2

bR = ZFR e
No. Code Description Quantity Remark
1 |FT250.36B.016 TSR S A B PTO CLUTCH SHAFT ASSEMBLY 1 2011-11_
1.1 |FT250.36B.128 i SHAFT SLEEVE 1 2011-11_
1.2 |FT250.36B.125 Rk B A s PTO CLUTCH SHAFT 1 2011-11_
10 |GBT305-72/78.6 IEHERR PLATE;THRUST 1 2011-11_
11 |GBT9877.1-G35X55X8 AL B SR A R T 2 O RING 1 2011-11_
12 |FT250.36B.109 43 B AR SR RELEASE BEARING SEAT SUPPORT 1 2011-11_
13 |GBT93-10-A0P T v 2R 5 5 A WASHER 4 2011-11_
14 |GBT5783-M10X25-A3L [ BOLT 4 2011-11_
15 |GBT276-6305 R BEARING 2 2011-11_
16 |FT250.36B.114 AT A ] 2 47 % CREEPER FIXING GEAR 1 2011-11_
17 |FT250.36B.113 JRATRY BNt 56 CREEPER DRIVEN GEAR 1 2011-11_
2 |FT250.36B.116 AT AL ¥ Bl 14 4 CREEPER SLIDE GEAR 1 2011-11_
3 |GBT894.1-34 iy P P R SNAP RING 3 2011-11_
4  |FT250.36B.117 eI Bk i CREEPER GEAR DRIVING GEAR 1 2011-11_
5  |GBT276-6207 R BEARING 1 2011-11_
6 |GBT3452.1-20X2.65G WES B HOTEAR 4% 4 Pl O-SEAL RING 2 2011-11_
7  IFT250.36B.111 NCATAY = 2yl CREEPER DRIVING SHAFT 1 2011-11_
8 |FT250.36B.112 ENE LOCATING SLEEVE 1 2011-11_
9 |GBT276-6207N R BEARING 1 2011-11_
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FT254A-CK1HEHi#l

FT250.37C.001-1 37.1-#&3h#5 5 8-1 TRANSMISSION CASE ASSEMBLY-1

=2 = ZFR e
No. Code Description Quantity Remark
1  |GBT898-AMI14-M14X1.5X35-A3L Xk A 8.8—~A3L STUD 7 2011-11_
10 |FT250.37.139 e SHORT SPACER 1 2011-11_
11 |FT250.37.138 WEE BTN el IV DRIVING GEAR RETAINING RING 1 2011-11_
12 |FT250.37.140 VRS 3t IV DRIVING GEAR 1 2011-11_
14 |FT250.37.134 YitgE GEAR SLIDING SLEEVE 2 2011-11_
15 |FT250.37.136 WA SHIFT COLLAR 1 2011-11_
16 |FT250.37.135 k£ 1A e MESH GEAR SEAT 1 2011-11_
17 |FT250.37.144 IR 3= 3 ik I DRIVING GEAR 1 2011-11_
18  |FT250.37.133 T4 3= 3yt 514 Il DRIVING GEAR RETAINER RING 1 2011-11_
19 |GBTS894.1-34 P S R SNAP RING 3 2011-11_
GBT93-14-A0P HSE SPRING WASHER 7 2011-11_
GBT93-14-A0P TS SPRING WASHER 7 2011-11_
20 |FT250.37.130 I - 0 R4 3k I-1I SLIDING GEAR 1 2011-11_
21  |GBT276-6207N R BEARING 1 2011-11_
22 |GBT305-72-78.6 ISIE THRUST RING 1 2004-01_
23 |FT250.37.128 —HaTh R s IST SHAFT FRONT BEARING COVER 1 2011-11_
24 |GBT93-10-A0P T i B 4 WASHER 3 2011-11_
25 |GBT5783-M10X25-A2L IS S BOLT 3 2011-11_
26 |FT250.37A.014 e FIRST SHAFT ASSEMBLY 1 2011-11_
26.1 |FT250.37A.137 i SHAFT SLEEVE 1 2011-11_
26.2 |FT250.37A.132 ) FIRST SHAFT 1 2011-11_
3 |GBT6171-M14X1.5-A3L |Eilbav] 2S5 NUT 7 2011-11_
4 |FT250.37B.011a (BT B TRANSMISSION CASE SHELL ASSEMBLY 1 2011-08_
4 |FT250.37B.011 1EENHE B TRANSMISSION CASE SHELL ASSEMBLY 1 2004-01_
4 |FT250.37.011 LBk TRANSMISSION CASE SHELL ASSEMBLY 1 2004-01_
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FT254A-CK1HEHi#l

FT250.37C.001-1 37.1-1&8h46 M 5 —1(4E)

=2 = ZFR e 3
No. Code Description Quantity Remark
FT250.37.011 fEENAE B TRANSMISSION CASE SHELL ASSEMBLY 1 2004-01_
4 |FT250.37.011a (I sy TRANSMISSION CASE SHELL ASSEMBLY 1 2011-08_
4.1 |FT250.37.101 1EEhfE7E TRANSMISSION CASE SHELL 1 2011-11_
4.2 |GBT119.1-10m6X26-A0P [ £ PIN 2 2011-11_
5 |FT250.37A.272 IEHEZR PLATE;THRUST 1 2011-11_
6 |GBT283-NJ206E R BEARING 1 2011-11_
7 IFT250.37A.147 — AR R IST SHAFT ASSISTANT GEARSHIFT SLEEVE 1 2011-11_
8  1JBT7918-K30X35X27 TR AT R R 2R 2l NEEDLE AND CARRIER UNIT 2 2004-01_
9 |FT250.37.146 e RN 2 % HIGH AND LOW GEAR FIXING GEAR 1 2011-11_
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FT254A-CK1HEHi#l

FT250.37C.001-2 37.2—-% 34 5 -2 TRANSMISSION CASE ASSEMBLY-2

=2 = ZFR e

No. Code Description Quantity Remark
1 |FT250.37.102a £ S II SHAFT 1 2011-08_
1 |FT250.37.102 gttt II SHAFT 1 2004-01_
10 |FT250.37.119 I BBV % I DRIVEN GEAR 1 2011-11_
11 |FT250.37.120 I R4 M B 5 I DRIVEN GEAR 1 2011-11_
12 |GBT894.1-55 i P R SNAP RING 1 2011-11_
13 |FT250.37.110 Y 87 SHAFT-2 FRONT THRUST RING 1 2004-01_
13 |FT250.37.110a iR IR SHAFT-2 FRONT THRUST RING 1 2011-08_
14 |GBT297-31306 4R Tk BEARING 2 2011-11_
14 |GBT297-31306 R FEVR Tl BEARING 2 2011-11_
15 |FT250.37.121 i e SHAFT-2 FRONT BEARING SEAT 1 2011-11_
16 |GBT812-M24X1.5 [ ROUND NUT 2 2011-11_
17 |GBTS858-24 R 11 B2 THRUST RING 1 2011-11_
18 |GBT93-10-A0P T v R s e 4 WASHER 4 2011-11_
19 |GBTS783-M10X25-A2L VaYiBS: 1o BOLT 4 2011-11_
2 |TE250.371C-02 A VR Tl BEARING 1 2011-08_
2 |GBT283-NUP2207E [T VR Al BEARING 1 2004-01_
20 |FT250.37.122 ZHhE Ry SHAFT-2 ADJUSTING WASHER 999 2011-11_
21 |FT250.37.123 RS SHAFT-2 ADJUSTING WASHER 999 2011-11_
3 |GBT894.1-34 oy ) SO SNAP RING 1 2011-11_
4 |FT250.37.103a AR HIGH AND LOW GEAR SLIDING GEAR 1 2011-08_
4  |FT250.37.103 R B R HIGH AND LOW GEAR FIXING GEAR 1 2004-01_
5 |FT250.37.104a R IR SHAFT-2 REAR THRUST RING 1 2011-08_
5  |FT250.37.104 TG I HEER SHAFT-2 REAR THRUST RING 1 2004-01_
7 |FT250.37.105 KigE LONG SPACER BUSH 1 2004-01_
7 |FT250.37.105 KIgE LONG SPACER BUSH 1 2004-01_
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FT254A-CK1HEHi#l

FT250.37C.001-2 37.2— %846 M 5 —2(4E)

=3 %= LA B >
No. Code Description Quantity Remark
7 |FT250.37.105a K LONG SPACER BUSH 1 2011-08_
8 |GBT1096-14X9X56 T FLAT KEY 1 2011-11_
9 |FT250.37.106 M-IV BT %8 III-TV DRIVEN GEAR 1 2004-01_
9 |FT250.37.106a - IV M ik 5 III-IV DRIVEN GEAR 1 2011-08_
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FT254A-CK1HEHi#l

FT250.37C.001-3 37.3—%3#5 5 -3 TRANSMISSION CASE ASSEMBLY-3

bR =2 ZFR e
No. Code Description Quantity Remark
1 |FT250.37.023 papaRa ey RIGHT SHORT HALF SHAFT ASSEMBLY 1 2011-11_
1 |FT250.37.023 PapEE & iiNENY RIGHT SHORT HALF SHAFT ASSEMBLY 1 2011-11_
1.1 |GBT5783-M10X25-A3L [ BOLT 4 2011-11_
1.1 |FT250.37.209 WAL Ehviie FINAL TRANSMISSION DRIVING GEAR 1 2011-11_
1.2 |GBT93-10-AOP T v 2R 5 5 A WASHER 4 2011-11_
1.3 |FT250.37.208 T ERE OIL SEAL COLLAR 1 2011-11_
1.4 |FT250.37.112 MiE=] OIL SEAL 2 2011-11_
1.5 |GBT893.1-80 FLAHE RETAINER RING FOR HOLE 1 2011-11_
1.6 |GBT276—6307 TRIER 7 BEARING 1 2011-11_
1.7 |FT250.37.207 R R BEARING SEAT 1 2011-11_
1.8 |GBT3452.1-103X3.55G WES B HOTEAR K% 4 Pl O-SEAL RING 1 2011-11_
1.9 |GBT3452.1-28X3.55G WSS OTEAR I % £ O-SEAL RING 1 2011-11_
2 |FT250.37.204 JREE ADJUSTING WASHER 999 2011-11_
3 |FT250.37.205 PR ADJUSTING WASHER 999 2011-11_
4 |FT250.37.206 VLR ADJUSTING WASHER 999 2011-11_
5 |FT250.37.013 Z AR DIFFERENTIAL ASSEMBLY 1 2011-11_
5.1 |GBT6170-M8-A2L 2B NUT 1 2011-11_
5.1 |FT250.37.197 ZEHAR T DIFFERENTIAL HOUSING 1 2011-11_
5.11 |FT250.37.195 B LOCK SHIM 5 2011-11_
5.12 |GBT5786-M10X1.25X25-A2L NSk A BOLT 10 2011-11_
5.2 |FT250.37.201 [ R AT FIXING SCREW 1 2011-11_
5.3 |GBT297-32011 [ 4R Tl BEARING 2 2011-11_
5.4 |FT250.37.203 SRk HALF SHAFT GEAR WASHER 2 2011-11_
5.5 |FT250.37.202 Ll HALF SHAFT GEAR 2 2011-11_
5.6 |FT250.37.199 T B PLANET GEAR WASHER 2 2011-11_
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FT254A-CK1HEHi#l

FT250.37C.001-3 37.3— %8148 M 5 —3(4E)

=2 = ZFR e
No. Code Description Quantity Remark
5.7 |FT250.37.200 TR PLANETARY GEAR 2 2011-11_
5.8 |FT250.37.198 TRVl PLANET GEAR SHAFT 1 2011-11_
5.9 |FT250.37.196 WINHIL S Rosgin DRIVEN SPIRAL BEVEL GEAR 1 2011-11_
6 |FT250.37.022 R SR REY Y LEFT SHORT HALF SHAFT ASSEMBLY 1 2011-11_
6.1 |GBT3452.1-103X3.55G WSS OTEAR I % £ O-SEAL RING 1 2011-11_
6.1 |FT250.37.208 T ERE OIL SEAL COLLAR 1 2011-11_
6.2 |FT250.37.209 AL i FINAL TRANSMISSION DRIVING GEAR 1 2011-11_
6.3 |GBT3452.1-28X3.55G WE B A OTEAR 4% 4 O-SEAL RING 1 2011-11_
6.4 |FT250.37.207 LD BEARING SEAT 1 2011-11_
6.5 |GBT93-10-AOP T i B i 4 WASHER 4 2011-11_
6.6 |GBT5783-M10X25-A3L A BOLT 4 2011-11_
6.7 |GBT276-6307 TRYB Bk A BEARING 1 2011-11_
6.8 |GBT893.1-80 FLAHE RETAINER RING FOR HOLE 1 2011-11_
6.9 |FT250.37.112 HES) OIL SEAL 2 2011-11_
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FT254A-CK1HEHi#l

FT250.37C.001-4 37.4—-&3#5 5 -4 TRANSMISSION CASE ASSEMBLY -4

bR =2 HFR e

No. Code Description Quantity Remark
1 |FT250.37.323 BR3 BALL BOLT 1 2011-11_
10 |FT250.37.322 et PIN 1 2011-11_
11 |GBT93-10-A0P T v T s e 4 WASHER 2 2004-01_
11 |GBTS783-M10X25-A2L VaYiBS 1o BOLT 2 2004-01_
13 |FT250.37.320 I 72 B FIXING SEAT 1 2011-11_
14 |FT250.37.262 FEHAIE DIFFERENTIAL LOCK FORK 1 2011-11_
15 |FT250.37.263 ZERB R DIFFERENTIAL LOCK SPRING 1 2011-11_
16 |FT250.37.232 B PLIUG PIECE 1 2011-11_
17 |FT250.37.210 AL ik FINAL TRANSMISSION DRIVEN GEAR 2 2011-11_
2 |GBT6172.1-M10-A3L 2B NUT 1 2004-01_
20 |FT250.37.261 VEVR I RIGHT JAW 1 2011-11_
21 |FT250.37.264 B EIRET LOCKING NUT 1 2011-11_
22 |TF1004.374-02 IR 2 LOW CARBON STEEL WIRE 1 2011-11_
23 |FT250.37.265 e ik LEFT JAW 1 2011-11_
3 |GBT3452.1-15X2.65G WSS OTEAR I % £ O-SEAL RING 1 2004—01_
4 |FT250.37.267 2B A DIFFERENTIAL LOCK FORK SHAFT 1 2011-11_
5  |FT250.41.011 Bl L A B TN PTO RELEASE CONTROL HANDLE 1 2011-11_
6 |GBT6170-M10-A3L [ 2851 NUT 1 2004-01_
7 |FT250.37.050 R BRI IES DIFFERENTIAL LOCK CONTROL ROD WELDMENT 1 2011-11_
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FT254A-CK1HEHi#l

FT250.37C.001-5 37.5-% 34 5 -5 TRANSMISSION CASE ASSEMBLY-5

=2 = ZFR e

No. Code Description Quantity Remark
0 |FT250.37B.029 s e LEFT HALF SHAFT ASSEMBLY 1 2011-11_
1 |GBT5783-M16X35-Zn.D VAViiE Nl BOLT 1 2011-11_
10 |GBT898-AMI12-M12X1.25X30-Zn.D W ABA: 8.8—A3L STUD 8 2011-11_
11 |GBT5783-M10X25-Zn.D VaY: BSii BOLT 4 2011-11_
12 |GBT93-10-Zn.D T i B i 4 WASHER 4 2011-11_
13 |JBT7940.1-M10X1 s AR AR STRAIGHT PRESSURE FILLING OIL CUP 1 2011-11_
14 |GBT3452.1-112X3.55G WSS OTEAR I % 21 O-SEAL RING 1 2011-11_
15 |FT250.37.242 piE OIL SEAL SPACER RING 1 2011-11_
16 |GBT3452.1-B55X75X8 WES B HOTEAR % 4 Pl O-SEAL RING 1 2011-11_
17 |FT250.37.215 T FLAT KEY 1 2011-11_
18 |FT250.37B.212 KB DRIVING SHAFT 1 2011-11_
19 |FT250.37.218 AR B BEARING RETAINER RING 1 2011-11_
2 |GBT93-16-Zn.D T 2R B S 4 WASHER 1 2011-11_
20 |GBT276-6211 TRIER 7 BEARING 1 2011-11_
21 |GBT893.1-100 FLA P SNAP RING 1 2011-11_
3 |FT250.37.216 4 RETAINER RING 1 2011-11_
4 |FT250.37.214 IK Bl s DRIVING SHAFT BEARING COVER 1 2011-11_
5 |GBT9877.1-B50X72X8 LB SR A R T 2 4 O RING 3 2011-11_
6 |GBT276-6210 TRIER 7 BEARING 1 2011-11_
7 |FT250.37B.226 IR LEFT DRIVING SHAFT SLEEVE 1 2011-11_
8 |GBT6171-M12X1.5-Zn.D JEEVay =l SHE NUT 8 2011-11_
9 |GBT93-12-Zn.D T il B i 4 WASHER 8 2011-11_
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FT254A-CK1HEHi#l

FT250.37C.001-6 37.6— %34 5 -6 TRANSMISSION CASE ASSEMBLY-6

=2 = ZFR e

No. Code Description Quantity Remark
0 |FT250.37B.028 Fr 2P RIGHT HALF SHAFT ASSEMBLY 1 2011-11_
1 |GBT5783-M10X25-Zn.D NSk IR BOLT 4 2011-11_
10 |FT250.37.214 IR Sl & s DRIVING SHAFT BEARING COVER 1 2011-11_
11 |GBT9877.1-B50X72X8 P BB SRt T 2 et O RING 3 2011-11_
12 |GBT276-6210 TRYB B & BEARING 1 2011-11_
13 |JBT7940.1-M10X1 s AR AR STRAIGHT PRESSURE FILLING OIL CUP 1 2011-11_
14 |FT250.37.215 T4 FLAT KEY 1 2011-11_
15 |GBT3452.1-112X3.55G WE B A OTEAR 4% 4 O-SEAL RING 1 2011-11_
16 |FT250.37.242 HE= e OIL SEAL SPACER RING 1 2011-11_
17 |GBT9877.1-B55X75X8 WL SR e i S T 2 4 O RING 1 2011-11_
18 |FT250.37B.212 KB DRIVING SHAFT 1 2011-11_
19 |FT250.37.218 AR B BEARING RETAINER RING 1 2011-11_
2 |GBT93-10-Zn.D T v R s e 4 WASHER 4 2011-11_
20 |GBT276-6211 TRIER 7 BEARING 1 2011-11_
21 |GBT893.1-100 FLA P SNAP RING 1 2011-11_
3 |GBT6171-M12X1.5-Zn.D JEtVav =l SHE NUT 8 2011-11_
4 |GBT93-12-Zn.D T i B 4 WASHER 8 2011-11_
5 |FT250.37B.217 HIREEE RIGHT DRIVING SHAFT SLEEVE 1 2011-11_
6 |GBT898-AMI12-M12X1.25X30-Zn.D PAESYES 8.8—A3L STUD 8 2011-11_
7 IGBT5783-M16X35 W M16%35 BOLT 1 2004-01_
8 |GBT93-16-Zn.D i R 2R 5 2 S ] WASHER 1 2011-11_
9 |FT250.37.216 14 RETAINER RING 1 2011-11_
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FT254A-CK1HEHi#l

FT250.37C.001-7.1 37.7.1- &85 58 -7.1

TRANSMISSION CASE ASSEMBLY-7.1

bR =2 ZFR e
No. Code Description Quantity Remark
0 |FT250.37.016 A SRAR 2 R GEAR BOX COVER ASSEMBLY 1 2011-11_
1  |GBT5783-M8X25-A2L g BOLT 4 2011-11_
2 |GBT93-8-A0P g WASHER 4 2011-11_
3 |FT250.37.040 FASHEEYTFAR MAIN GEARSHIFT CONTROL HANDLE 1 2011-11_
4  |GBT6170-M10-A3L 2B NUT 1 2011-11_
5 |FT250.37.019 FAF A LA MAIN GEARLEVER ASSEMBLY 1 2011-11_
5.1 |FT250.37.180 AR T GEARLEVER 1 2011-11_
5.2 |GBT119.1-D6X42 [ A £ PIN 1 2011-11_
5.2 |GBT119.1-D6X42 [ £ PIN 1 2011-11_
5.3 |FT250.37.181 AT GEARLEVER SEAL HOOD 1 2011-11_
5.4 |FT250.37.248 B 225 SNAP RING 1 2011-11_
5.5 |GBT894.1-45 P41 RETAINER RING 1 2011-11_
5.6 |FT250.37.211 FEAR AT MAIN GEARLEVER SEAT 1 2011-11_
5.7 IFT250.37.183 7S T GEARLEVER SPRING 1 2011-11_
5.7 |FT250.37.183 ST GEARLEVER SPRING 1 2011-11_
5.8 |FT300.37.164 A T R 1 GEARLEVER SPRING RETAINER RING 1 2011-11_
5.9 [FT250.37.185 AT S GEARLEVER GUIDE BOARD 1 2011-11_
6 |FT250.37.031a RIS 1 2011-11_
6.1 |FT250.37.402 2R HOLLOW BOLT 1 2011-11_
6.2 |IBT982-8 HEHE COMBINED GASKET 2 2011-11_
6.3 |FT250.37.061 TP A5 o BREATHING PIPE ASSEMBLY 1 2011-11_
7 |FT250.37.182a AR AR GEARBOX COVER 1 2011-11_
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FT254A-CK1HEHi#l

FT250.37C.001-7.2 37.7.2—- &85 58 —-7.2

TRANSMISSION CASE ASSEMBLY-7.2

bR =2 HFR B
No. Code Description Quantity Remark
0 |FT250.37.016 S AL e B GEAR BOX COVER ASSEMBLY 1 2011-11_
1 |FT250.37.037 AR H R TN AUXILIARY GEARSHIFT CONTROL HANDLE 1 2011-11_
10 |GBT5783-M10X40-A3L [ BOLT 2 2011-11_
11 |GBT93-10-A0P i v 2R 5 2 S ] WASHER 2 2011-11_
12 |FT250.37.249 ] S AT FIXING SCREW 1 2011-11_
13 |GBT6173-M8X1-A2L 12475 f 18 NUT 2011-01_
14 |FT250.37.254 IR JEE INTERLOCKING PRESS SEAT 1 2011-11_
15 |FT250.37.027 ERBAAIE A INTERLOCKING SHAFT WELDMENT 1 2011-11_
16 |FT250.37.250 ] o FIXING PIN 4 2011-11_
17 |FT250.37.148 e UAh B T FORK SHAFT LOCKING SPRING 4 2011-11_
17 |FT250.37.148 e S B A FORK SHAFT LOCKING SPRING 4 2011-11_
18 |GBT308-8.7321-G200-b ER BALL 4 2011-11_
19 |GBT91-3.2X20-A0P FF 114 PIN 4 2011-11_
19 |GBT91-3.2X20-A0P FF 1144 PIN 4 2011-11_
2 |GBT6170-M10-A3L 2B NUT 1 2011-11_
20 |GBT97.1-8—A0P TR WASHER 3 2011-11_
21 |FT250.43.103 Tl BT BRAKE PULL ROD ADJUSTING FORK 2 2011-11_
22 |GBT6170-M8-A2L 285 NUT 2 2011-11_
23 |GBTS882-B8 x 28 B4 PIN 2 2004-01_
24 |FT250.37.328 ikt (2) PULL ROD (2) 1 2011-11_
25 |GBT97.1-10-A0P TR WASHER 1 2011-11_
26 |FT250.37.329 Wk STUD 1 2011-11_
27 |GBT93-12 HHE WASHER 1 2011-11_
28  |FT250.37.330 HE WASHER 1 2011-11_
29 |GBT894.1-12 i P P R SNAP RING 1 2011-11_
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FT254A-CK1HEHi#l

FT250.37C.001-7.2 37.7.2—-4&8h#8 2l —7.2(£E)

bR =2 ZFR e

No. Code Description Quantity Remark
3 |FT250.37.020 RIS BRI AT AUXILIARY GEARSHIFT CONTROL ROD 1 2011-11_
30 [FT250.37.326 RBFTAT WELDMENT 1 2011-11_
31 |FT250.37.327 ikt (—) INTERLOCKING LEVER 1 2011-11_
4 |GBT879.1-5X30 PR B B PULL ROD (1) 1 2011-11_
5 |GBT5783-M8X20-A2L g PIN 1 2011-11_

BOLT

6 |GBT93-8-A0P g 1 2011-11_
7 |FT250.37.313 AR WASHER 1 2011-11_
8  IGBT3452.1-15X2.65G WS 3h FHOTEAG I 5 ) P PRESSURE PLATE 1 2011-11_
9 |FT250.37.038 RIS AT S B O-SEAL RING 1 2011-11_

AUXILIARY DIAL ROD ASSEMBLY
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FT254A-CK1HEHi#l

FT250.37C.001-8 37.8—1%3# & -8 TRANSMISSION CASE ASSEMBLY-8

bR =2 ZFR e
No. Code Description Quantity Remark
1 |GBTS5783-M8X25-A2L [ BOLT 6 2011-11_
10 |FT250.37.188 GRS X HIGH AND LOW GEAR FORK SHAFT 1 2011-11_
11 |FT250.37.145 ERR HIGH AND LOW GEAR FORK 1 2011-11_
12 |FT250.37.143 - IV A4 X m-Iv FORK 1 2011-11_
13 |FT250.37.142 I - IV A4 3% 3k m-Iv FORK HEAD 1 2011-11_
14 |FT250.37.187 I - IV R4 Sl M-IV FORK SHAFT 1 2011-11_
15 |FT250.37.111a Bk % REVERSE SHAFT 1 2011-11_
15 |FT250.37.111a Rt REVERSE SHAFT 1 2011-11_
16 |FT250.37.012a IRt B REVERSE GEAR ASSEMBLY 1 2011-11_
16.1 |GBT895.1-26 1 N 22 14 SNAP RING 2 2011-11_
16.2 |FT250.37.331 RERE NEEDLE SPACER BUSH 2 2011-11_
16.3 |QSFZB019-K20X26X34ZW RETH IR NEEDLE BEARINGS 1 2011-01_
16.4 [FT250.37.108a IR t5e DRIVING AXLE ASSEMBLY 1 2011-11_
17 |FT250.37.118 [t 3 REVERSE FORK 1 2011-11_
18 |FT250.37.190 R4 S REVERSE FORK SHAFT 1 2011-11_
19 |FT250.37.131 I - OR43E I-1II GEAR FORK 1 2011-11_
2 |GBT93-8-A0P Hup WASHER 6 2011-11_
20 |FT250.37.186 I — I A48k S I-II GEAR FORK SHAFT 1 2011-11_
3 |FT250.37.030 THR R DIPSTICK ASSEMBLY 1 2011-11_
4 |FT65.38.026 THZE LK, Oil Plug assembly 1 2011-11_
4 |FT65.38.026 THZE R, Oil Plug assembly 1 2011-11_
5  |FT250.37.237 SIS TRANSFER CASE BLOCK COVER 1 2011-11_
6 |GBT93-10-A0P T v R s e 4 WASHER 4 2011-11_
7 |GBT5783-M10X25-A2L VaYiBS: 1o BOLT 4 2011-11_
8 |GBT879.1-3X24 HPE R PIN 5 2011-11_
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FT254A-CK1HEHi#l

FT250.37C.001-8 37.8— 1% Eh48 M i —8(4E)

b i L Hit )
No. Code Description Quantity Remark
9 |GBT879.1-5X24 PR B B PIN 5 2011-11_
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FT254A-CK1HEHi#l

FT254.40.001-1 40.1-4¥E45 W &5 —1 40FULL HYDRAULIC STEERING ASSEMBLY-1

bR =2 HFR B
No. Code Description Quantity Remark
1 |FT220.40.015 L HEE SR STEERING WHEEL ASSEMBLY 1 2011-11_
10 |FT254.40.028 VR J 1) 8 R B HYDRAULIC STEERING MECHANISM ASSEMBLY 1 2011-11_
11 |FT254.40.102 23 B HOLLOW BOLT 4 2011-11_
12 |IBT982-20 2 A COMBINED SEAL GASKET 12 2011-11_
13 |FT254.40.020 43T M T S A DIVERTER VALVE OIL RETURN PIPE ASSEMBLY 1 2011-11_
14 |FT354.40C.108 S SHORT CONNECTING PIPE 1 2011-11_
15 |FT254.40.018 B0 ER IR A S L REDIRECTOR OIL INLET PIPE ASSEMBLY 1 2011-11_
16 |FT254.40.030 BAR A E AN TR IR SINGLE-WAY STABILIZER DIVERTER VALVE 1 2011-11_
17 |FT254.40.127 (GRS SPACER BUSH 1 2011-11_
18 |FT254.40.106 EOIN Y HOLLOW BOLT 1 2011-11_
19 |FT254.40.031 ERIREP Y5 OIL RETURN PIPE ASSEMBLY 1 2011-11_
2 |FT650.40.014 W ) B o HORN BRUSH SEAT ASSEMBLY 1 2011-11_
20 |GBTS5782-M8XS55 VAV BN e BOLT 1 2011-11_
21 |GBT93-8 HE3 WASHER 8 3 2011-11_
22 |GBT5782-M8X65 NSk IR BOLT 2 2011-11_
23 |FT254.40.013 Vil R T ey DIVERTER VALVE BRACKET WELDMENT 1 2011-11_
24 |GBT6170-M8 M8 NUT M8 3 2011-11_
3 |FT220.40.301 LZH Y SR IRE S STEERING ROD SLEEVE 1 2011-11_
4 |FT254.40.029 AR STEERING PIPE COLUMN ASSEMBLY 1 2011-11_
5 |GBT5781-M10X30 IS SR IR AR B C L 4 2011-11_
6 |GBT93-10 HE 10 WASHER 10 4 2011-11_
8 |GBT93-14 Hup WASHER 3 2011-11_
8 |GBT93-14 el WASHER 3 2011-11_
9 |FT254.40.011 TR RS Ay REDIRECTOR BRACKET WELDMENT 1 2011-11_
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FT254A-CK1HEHi#l

FT254.40.001-2 40.2—4¥E4E a8 —2 40FULL HYDRAULIC STEERING ASSEMBLY -2

=2 = ZFR e
No. Code Description Quantity Remark
1 |IBT982-20 2 A COMBINED SEAL GASKET 4 2011-11_
10 |GBT93-8 HupE8 WASHER 8 1 2011-11_
11 |FT254.40.128 WA e DOUBLE PIPE CLAMP 2 2011-11_
13 |FT254.40.033 IR 23 4 A OIL CYLINDER LEFT TRANSITION PIPE 1 2011-11_
13 |FT254.40.033 T Ze 2 P4 g ASSEMBLY 1 2011-11_
OIL CYLINDER LEFT TRANSITION PIPE
14 |FT254.40.012 IR B R LS A ASSEMBLY 1 2011-11_
14.1 |FT254.40.027 FIFF S L (ZE) 1 2011-11_
143 |GBT6181-14 ISR R B VERTICAL PULL ROD AND STEERING CYLINDER 2 2011-11_
14.6 |FT254.40.146 EAY AT ASSEMBLY 1 2011-11_
14.7 |GBT6173-M16X1.5 VA ik 15 PULL ROD ASSEMBLY JOINT (LEFT) 2 2011-11_
NUT
14.8 |FT254.40.022 B L ADJUSTING SCREW 1 2011-11_
14.9 |FT254.40.026 Ik B () HEXAGON NUT 1 2011-11_
15 |FT254.40.101 THIL 57 A 1 2011-11_
16 |GBT93-14 g STEERING OIL CYLINDER 4 2011-11_
16 |GBT93-14 Hupg| PULL ROD JOINT ASSEMBLY (RIGHT) 4 2011-11_
OIL CYLINDER SUPPORT SEAT
2 |FT254.40.016 VI ZE A4 S A WASHER 1 2011-11_
3 |FT254.40.102 EOIN Y WASHER 2 2011-11_
4  |FT254.40.015 THETL A B, 2 2011-11_
5  |FT254.40.017 TIELA A S AL OIL CYLINDER LEFT GUIDE PIPE ASSEMBLY 1 2011-11_
6 |IBT982-14 20 Ay B HOLLOW BOLT 4 2011-11_
OIL CYLINDER HOSE ASSEMBLY
6 |JBT982-14 2H 2 T 4 OIL CYLINDER RIGHT GUIDE PIPE ASSEMBLY 4 2011-11_
7 |FT254.40.032 LA U AR COMBINED SEAL GASKET 1 2011-11_
8  |FT354.40E.172 25 A 2 2011-11_
9 |GBT6170-M8 BEEMS COMBINED SEAL GASKET 1 2011-11_

OIL CYLINDER RIGHT TRANSITION PIPE
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FT254A-CK1HEHi#l

FT250.41A.001-1 41.1-3) JHn i S i—1 POWER TAKE-OFF ASSEMBLY-1

bR =2 ZFR e

No. Code Description Quantity Remark
1 |FT250.41.011 Bl % o BB TN PTO RELEASE CONTROL HANDLE 1 2011-11_
10 |FT250.41.110 SIPALIR e S PTO FORK SHAFT 1 2011-11_
11 |GBT879-5X24 Y PIN 1 2011-11_
12 |FT250.41.109 SIPAL T PTO SHAFT FORK HEAD 1 2011-11_
13 |FT250.41.101 iR £ SPLINE BUSH 1 2011-11_
14 |GBT894.1-30 P RETAINER RING 1 2011-11_
15 |GBT276-6006 TP BEARING 1 2011-11_
16 |FT250.41A.102 Bl 760 1 A Bl PTO TRANSMISSION SHAFT 1 2011-11_
17 |GBT276-6006 B BEARING 1 2011-11_
18 |FT250.41.103 st TRANSMISSION SHAFT BEARING COVER 1 2011-11_
19 |GBT93-10-A0P i v 2R 5 2 S ] WASHER 3 2011-11_
2 |GBT6170-M10-A2L 2B NUT 1 2011-11_
20 |GBT5783-M10X25-A2L VAV BN e BOLT 3 2011-11_
3 |FT250.41.012 Ay B R SRR RELEASE ROD AND PIN ASSEMBLY 1 2011-11_
3.1 |FT250.41.017 43 BEFT BT RELEASE ROD ASSEMBLY 1 2011-11_
3.1 |FT250.41.017 A3 B RELEASE ROD ASSEMBLY 1 2011-11_
3.2 |FT250.41.128 FRAS £ LIMITING PIN 1 2011-11_
4 |FT250.41.112 SrEFEEN RELEASE ROD FIXING PIECE 2 2011-11_
5  |FT250.41.111 (GRS SPACER BUSH 2 2011-11_
6 |GBT93-8-A0P Hup WASHER 2 2011-11_
7  |GBT5781-M8X35-A2L VaYiBS: 1o BOLT 2 2011-11_
8 |GBT3452.1-11.8X1.8G WSS OTEAR I % 1 O-SEAL RING 1 2011-11_
9 |FT250.41.114 oy EFFIEE RELEASE ROD SPRING 1 2011-11_
9 |FT250.41.114 4 BB RELEASE ROD SPRING 1 2011-11_
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FT254A-CK1HEHi#l

FT250.41A.001-2 41.2-3) Jykn i S -2 POWER TAKE-OFF ASSEMBLY-2

=2 = EA Ko 3
No. Code Description Quantity Remark
10 [|GBT6170-M10-A2L 2P NUT 1 2011-11_
11 |FT250.41.014 B 15 R TR PTO GEARSHIFT CONTROL ROD WELDMENT 1 2011-11_
12 |GBT276-6305 TS BEARING 1 2011-11_
13 |FT250.41A.108 g Ik B e PTO DRIVEN GEAR 1 2011-11_
13 |FT250.41A.108 B Mshvide PTO DRIVEN GEAR 1 2011-11_
14 |GBT894.1-34 oy ) SO SNAP RING 1 2011-11_
15 |FT250.41.132 IRGIEERETN THRUST WASHER RETAINER RING 1 2011-11_
16 |FT250.41.131 iy THRUST SHIM 1 2011-11_
17 |GBT276-6207 R BEARING 1 2011-11_
18 |FT250.41.106 Bl 7% PTO SHAFT 1 2011-11_
19 |GBT9877.1-FB35X55X8 P BB SRl T 2 et O RING 2 2011-11_
FT250.37.148 P X e FORK SHAFT LOCKING SPRING 1 2011-11_
FT250.37.148 P S A ek FORK SHAFT LOCKING SPRING 1 2011-11_
20 |FT250.41.133 oy WASHER 1 2011-11_
21 |FT250.41.104 B 7150 T R PTO SHAFT BEARING COVER 1 2011-11_
22 |GBT93-10-A0P i v 2R 5 2 S ] WASHER 3 2011-11_
23 |GBT5783-M10X25-A2L VAviiE N v BOLT 3 2011-11_
24 |FT250.41.107 B b R PTO SHAFT HOOD 1 2011-11_
25 |FT250.41.018a B B R PTO BONNET WELDMENT 1 2011-11_
3 |FT250.41.115 WL Tk Yt B PTO GEARSHIFT FORK 1 2011-11_
4 |FT250.41.013 B 70 B R T R PTO GEARSHIFT DIAL ROD ASSEMBLY 1 2011-11_
5 |FT250.41.114 oy EFraE RELEASE ROD SPRING 1 2011-11_
5 |FT250.41.114 oy EFFIEE RELEASE ROD SPRING 1 2011-11_
6 |GBT3452.1-11.8X1.8G WES B HOTEAR K% 4 Pl O-SEAL RING 2 2011-11_
7  |GBT879-5X24 et PIN 1 2011-11_
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FT254A-CK1HEHi#l

FT250.41A.001-2 41.2-3 3%y H 8 s —2(4k)

b (s i Ht )

No. Code Description Quantity Remark
FT250.41.116 Bl 7 s RS S PTO GEARSHIFT FORK SHAFT 1 2011-11_
FT250.41.116 B 7 RS P Y PTO GEARSHIFT FORK SHAFT 1 2011-11_
FT250.41.016 Bl 7 AR A PTO GEARSHIFT HANDLE 1 2011-11_
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FT254.42.001-1 42.1-43h48 8 -1

TRANSFER CASE ASSEMBLY-1

bR =2 ZFR e
No. Code Description Quantity Remark
1 |FT254.42.115 SR EIL TR i MIDDLE SHAFT THRUST RING 2 2011-11_
10 |FT254.42.101 sraifhFe ik TRANSFER CASE HOUSING 1 2011-11_
11 |GBT276-6305 B BEARING 1 2011-11_
12 |FT254.42.107 RS IR OUTPUT SHAFT REAR THRUST RING 1 2011-11_
12 |FT254.42.107 7 S 1R HEER OUTPUT SHAFT REAR THRUST RING 1 2011-11_
14 |FT254.42.104 SEhFE NS 5 TRANSFER CASE DRIVEN GEAR 1 2011-11_
15 |FT254.42.108 i VR SR IR OUTPUT SHAFT ROLLING BEARING SPACER 1 2011-11_
16 |FT254.42.103 WA BUSH 1 2011-11_
17 |FT254.42.102 o SHIFT COLLAR 1 2011-11_
18 |FT254.42.109 0 R LA ER OUTPUT SHAFT 1 2011-11_
OUTPUT SHAFT FRONT THRUST RING
19 |GBT276-6206 TRIER 7 1 2011-11_
20 |JBT2600-SG30X45X8 R e BEARING 1 2011-11_
21 |FT254.42.111 A& SHAFT SEAL 1 2011-11_
22 |GBT93-10-A0P i v 2R 5 2 S ] FRONT BEARING COVER 4 2011-11_
23 |GBT5783-M10X25-A3L g WASHER 4 2011-11_
BOLT
24  |GBT3452.1-53.0X2.65G W RSB HOTEAR K % 1 P 1 2011-11_
25 |GBT879.1-6X40 L [ O-SEAL RING 2 2011-11_
26 |FT254.42.113 e SPRING COLUMN PIN 2 2011-11_
27 |FT254.42.114 =504 SPLINE BUSH 1 2011-11_
28 |FT254.42.011 JEIP IR A TRANSMISSSION SHAFT 1 2011-11_
REAR SLEEVE WELDMENT
29 |FT254.42.012 B IEA 1 2011-11_
3 |FT254.42.118 Pansiy Sl R ooty GUARD SLEEVE BRACKET WELDMENT 1 2011-11_
30 |GBT3452.1-36.5X2.65G WSS OTEAR I 2 £ TRANSFER CASE MIDDLE GEAR 2 2011-11_
31 |FT254.42.013 I ER A O-SEAL RING 1 2011-11_
4 |FT254.42.117 v )RR R R R FRONT SLEEVE WELDMENT 1 2011-11_
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FT254A-CK1HEHi#l

FT254.42.001-1 42.1-43shf8 55— 1(%E)

=3 192 ZFR B P
No. Code Description Quantity Remark

5 |FT254.42.116 r a4 MIDDLE SHAFT 1 2011-11_

6 |GBT879.1-6X35 DA R A A PIN 1 2011-11_

7 |GBT5783-M8X20-A2L [g N BOLT 3 2011-11_

8 |GBT93-8-A0P Erles) WASHER 3 2011-11_

9 |FT254.42.105 JahAR S REAR BEARING COVER 1 2011-11_

9 |FT254.42.105 JaR s REAR BEARING COVER 1 2011-11_
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FT254A-CK1HEHi#l

FT254.42.001-2 42.2-4Zh46 5 -2

TRANSFER CASE ASSEMBLY-2

bR = ZFR e
No. Code Description Quantity Remark
1 |GBTS783-MI12X25-A3L VaYiBS 1o BOLT 1 2011-11_
10 |GBT97.1-8-AOP SR WASHER 1 2011-11_
11 |FT254.42.014 PERE ROCKER UNIT 1 2011-11_
12 |FT254.42.123 Gy EhfETk X TRANSFER CASE FORK 1 2011-11_
13 |FT254.42.121 A ENFE Wk TRANSFER CASE FORK HEAD 1 2011-11_
14 |GBT119.1-10m6X18—A0P [ £ PIN 2 2011-11_
15 |GBT93-10-A0P T v 2R 5 5 A WASHER 4 2011-11_
16 |GBT5783-M10X30-A3L [ BOLT 4 2011-11_
17 |IBT982-12 2 A COMBINED SEAL GASKET 1 2011-11_
18 [IBT3798-M12X1.5 [ SCREW PLUG 1 2011-11_
19 |GBT93-8-A0P g WASHER 2 2011-11_
2 |GBT93-12-A0P TS SPRING WASHER 1 2011-11_
20 |GBT5783-M8X20-A2L [ BOLT 2 2011-11_
21 |GBT3452.1-12.5X1.80G WES B HOTEAR 4% 4 Pl O-SEAL RING 1 2011-11_
22 |FT254.42.122 B X TRANSFER CASE FORK SHAFT 1 2011-11_
23 |FT254.42.119 FENIAR LOCATING PLATE 1 2011-11_
24 |GBT308-8 NERS STEEL BALL 1 2011-11_
25 |FT304.42.124 R iVAL S LOCATING SPRING 1 2011-11_
27 |GBT879.1-6X24 R [R5 PIN 1 2011-11_
3 |FT65.38.051 AR T PULL/PRESS HANDLE 1 2011-11_
4 |GBT6170-M10-A3L [2SH NUT 3 2011-11_
5 |FT254.42.142 S a) GUIDE SEAT 1 2011-11_
6 |FT254.42.141 B CONTROL ROD 1 2011-11_
7 |FT804.42.150 FIFFET PULL ROD FRONT FORK 1 2011-11_
8  IGBT91-3.2X20-A0P T 4 PIN 1 2011-11_
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FT254A-CK1HEHi#l

FT254.42.001-2 42.2—-438hF8 55 —2(%E)

N2 R AR Ko 3
No. Code Description Quantity Remark

GBT91-3.2X20-A0P 144 PIN 1 2011-11_
9 |GBTS882-B8X26 Al PIN 1 2011-11_
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FT254A-CK1HEHi#l

FT250.43.001-1 43—i|8has M EHHLA-1

bR = ZFR e
No. Code Description Quantity Remark
1 |FT250.43.011 il Bl S A BREAK ASS. 2 2011-11_
1.1 |GBT6170-Ml16 2B NUT 1 2011-11_
1.2 |GBT93-16-Zn.D T v T s e 4 WASHER 1 2011-11_
1.3 |FT250.43.121 il 2l 7 BRAKE HOUSING 1 2011-11_
1.4 |FT250.43.012 Tl B0 2 B BRAKE HOOF ASSEMBLY 4 2011-11_
1.41 |GBT109-4X13 kAT RIVET 16 2011-11_
1.42 |FT250.43.129 il Bl BRAKE FRICTION PLATE 2 2011-11_
1.43 |FT250.43.128 il B BRAKE SHOE 1 2011-11_
1.5 |FT250.43.122 il Zh 25 FH 4l BRAKE PIN SHAFT 1 2011-11_
1.6 |GBT3452.1-15X2.65G WES BN OTEAR I % £ O-SEAL RING 1 2011-11_
1.7 |GBT97.1-8-AOP TR WASHER 1 2011-11_
1.8 |GBT5783-M8X16-8.8—A3L NSk IR BOLT 1
1.9 |FT250.43.124 B BRAKE CAM 1 2011-11_
2 |GBT5783-M8X25-8.8—A2L Vay: BS i BOLT 4 2004-01_
3 |GBT93-8-Zn.D T i B 4 WASHER 4 2004-01_
4 |GBT5783-M12X25-8.8—A3L Vay: BS i BOLT 1 2004-01_
5 |FT250.43.104a LR E N b e STOPPING WASHER 1 2010-08_
5  |FT250.43.104 AT LB STOPPING WASHER 1 2004-01_
6 |FT250.43.101 g WASHER 1 2011-11_
7 |FT250.43.105 il Bl BRAKE DRUM 1 2011-11_
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FT254A-CK1HEHi#l

FT250.43.001-2 43— shas X BN -2

bR =2 ZFR e
No. Code Description Quantity Remark
1 |FT250.43.102 R BRAKE ROCKER 2 2011-11_
10 |FT250.43.111 Ze il Bh AP R LEFT BRAKE SHORT ROCKER 1 2011-11_
11 |FT250.43.113 Bl s M BRAKE PEDAL SHAFT 1 2011-11_
11 |TE250.433-01 Bl s Mt BRAKE PEDAL SHAFT 1 2010-10_
12 |GBT879.1-8X40 SHPE R A PIN 2 2011-11_
13 |TE250.433.1 Ze i B ES AR B LEFT BRAKE PEDAL ASSEMBLY 1 2010-10_
13 |FT250.43.018 7 1 B AR S LEFT BRAKE PEDAL ASSEMBLY 1 2011-11_
13.1 |FT65.43.132 WET SCREW 1 2011-11_
13.2 |FT250.43.021 aiilp)) Y T LEFT BRAKE PEDAL WELDMENT 1 2011-11_
14 |FT200.21.101 B AR R CLUTCH PEDAL SPRING 2 2011-11_
15 [JBT7940.1-M10X1 FERGEAWASERT:Y 7D STRAIGHT PRESSURE FILLING OIL CUP 1 2011-11_
16 |TE250.433.2 il Bl B AR B RIGHT BRAKE PEDAL ASSEMBLY 1 2010—10_
16 |FT250.43.019 A B s MR A B RIGHT BRAKE PEDAL ASSEMBLY 1 2011-11_
16.1 |FT250.43.162 il B AR Al B BRAKE PEDAL HUB BUSH 1 2011-11_
16.2 |FT250.43.020 LB s A RIGHT BRAKE PEDAL WELDMENT 1 2011-11_
16.3 |FT65.43.130 R INTERLOCKING PLATE 1 2011-11_
16.4 |FT65.43.132 PRET SCREW 1 2011-11_
17 |FT250.43.112 FiE RETAINER RING 1 2011-11_
18 |GBT894.1-25 P RETAINER RING 1 2011-11_
19 |FT250.43.013 VR bIEN e e RIGHT BRAKE PULL ROD WELDMENT 1 2011-11_
2 |GBT93-8-Zn.D i R 2R 5 2 S ] WASHER 4 2004-01_
20 |GBTS894.1-12 i P R SNAP RING 1 2011-11_
21  |FT250.43.015 il Zh AR E R 4L BRAKE LOCKING PLATE COMBINATION 1 2011-11_
22 |FT250.43.157 7B TORQUE SPRING 1 2011-11_
23 |FT250.43.025 I AR FIXING PLATE WELDMENT 1 2011-11_
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FT254A-CK1HEHi#l

FT250.43.001-2 43—zh25 MR HLF —2(4E)

bR = ZFR e ¥
No. Code Description Quantity Remark
3 |GBT5783-M8X25-8.8—A2 VaY: BSii BOLT 2 2004-01_
4 |GBT91-3.2X16-Zn.D T 4 PIN 5 2011-11_
5 |GBT97.1-8 g WASHER 5 2004-01_
6 |FT250.43.103 TR AT S BRAKE PULL ROD ADJUSTING FORK 2 2011-11_
7  |GBT6170-M8-Zn.D 12N f 8B NUT 2 2011-11_
8 |FT250.43.014 Lol S LEFT BRAKE PULL ROD WELDMENT 1 2011-11_
9 |GBT882-BS8 x 30-A0OP % PIN 2 2011-04_
GBT882-B8 x 30—A0P B PIN 2 2011-04_
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FT254A-CK1HEHi#l

FT250.44B.001 44-Ffy A 44-SEAT ASSEMBLY

bR =2 HFR e ¥
No. Code Description Quantity Remark
1 |FT250.44B.010 JRE K SEAT 1 2011-11_
2 |GBT5783-M8X25-7Zn.D NSk IR BOLT 2 2004-01_
3 |FT250.44.144 JRE AR S 4R SEAT FRONT BRACKET 1
4 |GBT97.1-8 g WASHER 4 2011-11_
5 |GBT93-8-Zn.D T i B i 4 WASHER 4 2004-01_
6 |GBT6170-M8-Zn.D 12475 f 18 NUT 2 2011-11_
7 |GBT5783-M10X20-Zn.D AV PN S HEXAGON BOLT 2 2011-01_
8 |GBT93-10-Zn.D T v T s e 4 WASHER 2 2011-11_
9 |GBT5783-M8X20-Zn.D LY BOLT 2
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FT254A-CK13#EhI#l

FT250.46.001a 46—4%4

i, 46-SAFETY FRAME ASSEMBLY

=2 = ZFR e
No. Code Description Quantity Remark
0 |TB400.46C-01 b PLUG COVER 8 2010-10_
1 |GBT5783-M10X30-A3L [y BOLT 6 2011-11_
10 |GBT802-MI12-A3L e B TRIRE NUT 4 2011-01_
11 |FT250.46.010 PR ARG R SUPPORT BEAM INSTALLATION ASSEMBLY 1 2011-11_
11.1 |FT250.46.011 RIEE UPPER BEAM WELDMENT 1 2011-11_
11.2 |GBT95-16-A0P g WASHER 6 2011-11_
11.3 |GBT93-16—-A0P TS SPRING WASHER 6 2011-11_
11.5 |GBT5782-M16X80—A3L IS S BOLT 6 2011-11_
11.6 |FT250.46.013 Ao SRR LEFT SUPPORTING BEAM WELDMENT 1 2011-11_
11.7 |FT250.46.014 el Sl e RIGHT SUPPORTING BEAM WELDMENT 1 2011-11_
12 |GBT5783-M12X35-A3L A BOLT 4 2011-11_
12 |GBT5783-M12X35-A3L [ BOLT 4 2011-11_
2 |FT400.46.021 B A WASHER UNIT 6 2011-11_
3 |FT250.46.106 PR [ 7 Al SHADOW LOCKING PLATE 2 2011-11_
4 |GBT93-10-A0P T i B 4 WASHER 6 2011-11_
5  IGBT802-M10-A3L HEAE I IRE NUT 6 2004-01_
6 |FT300.46.012 T PEATR 2 B SHADOW ASSEMBLY 1 2011-11_
7 |GBT5782-M12X65-10.9-A2L IS S BOLT 4 2004-01_
7 |GBT5782-M12X65-10.9-A2L Vay: BS i BOLT 4 2004-01_
8 |GBT95-12-A0P HupE 12— AOP WASHER 8 2011-11_
9 |GBT93-12-A0P THSE SPRING WASHER 8 2011-11_
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FT254A-CK1HEHi#l

FT250.48D.001-1 48.1-HL RS —1 ELECTRICAL SYSTEM ASSEMBLY-1

bR =2 ZFR e
No. Code Description Quantity Remark
10 |FT65.48.080 JE TR REAR TRAILER SOCKET 1 2011-11_
11 |GBT818-M5X35-Zn.D TR SR T SCREW 3 2011-11_
11 |GBT818-M5X35-Zn.D TR RS IRET SCREW 3 2011-11_
12 |GBT97.1-5 SEHE WASHER 14 2011-11_
15 |FT250.48.018 VAV SISE T 0N RIGHT REAR LAMP HARNESS ASSEMBLY 1 2011-11_
16 |FT300.48.064 P&t IGNITION LOCK 1 2011-11_
17 |FT250.48.016 F LR B MAIN HARNESS ASSEMBLY 1 2011-11_
18 |FT304.48L.203 LRI I HARNESS TIGHTEN CLIP 6 2011-11_
19 |FT250.48.036 BT ) 1% et OIL PRESSURE SENSOR 1 2011-11_
2 |GBT97.1-8 Hup WASHER 2 2011-11_
20 |FT300.48.072 TG B WATER TEMPERATURE SENSOR 1 2011-11_
21  |FT300.48.074 AL R RPM SENSOR 1 2011-11_
22 |FT250.48.037 TR L R OIL QUANTITY SENSOR 1 2011-11_
23 |FT250.48.101 R B E e HARNESS TIGHTEN CLIP 1 2011-11_
24 |3724D01-201 AR LA RELEASABLE TIE 6 2011-11_
25 |FT250.48.027 5 FE L AR L R BATTERY POSITIVE CABLE ASSEMBLY 1 2011-11_
26 |FT250.48.028 5 AL O L R A BATTERY CATHODE CABLE ASSEMBLY 1 2011-11_
27 |FT250.48.029 LR AL BATTERY ASSEMBLY 1 2011-11_
28 |FT65.48.340 LI ELECTRIC HORN 1 2011-11_
29 |FT250.48.045 PSR EREFEY FRONT LAMP COMBINATION ASSEMBLY 1 2011-11_
30 |FT250.48.023 BRI KT K, STEERING LAMP ASSEMBLY 2 2011-11_
31 |GBT68-M5X10-Zn.D FEAEISIRET SCREW 5 2011-11_
32 |FT300.48.105 LT[ 2 (3) HARNESS FIXING CLAMP (3) 2 2011-11_
4  |GBT6170-M8-Zn.D JEEVay =l SHE NUT 2 2011-11_
5  |FT250.48.134 IR K [ 4 BRAKE SWITCH FIXING BRACKET 1 2011-11_
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FT254A-CK1HEHi#l

FT250.48D.001—1 48.1-HS &% M pi—1(%%)

bR =2 HFR B
No. Code Description Quantity Remark
6 |FT300.48.033 HiEIFSPIPS BRAKE LIGHT SWITCH 1 2011-11_
7  |FT65.48.101 TELRICIE(IY) THROUGH HARNESS WASHER (4) 1 2011-11_
8 |FT250.48.025 Ja TAELT Bk REAR WORKING LIGHT ASSEMBLY 1 2011-11_
9  |FT250.48.024 Ji BT B A TAIL LAMP ASSEMBLY 1 2011-11_
9  |FT250.48.024 Ja BT R TAIL LAMP ASSEMBLY 1 2011-11_
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FT254A-CK1HEHi#l

FT250.48D.001-2 48.2-Hi 28 #4558 —2 ELECTRICAL SYSTEM ASSEMBLY-2

=3 192 LA B
No. Code Description Quantity Remark
1 |FT250.48D.030 AR COMBINED INSTRUMENT ASSEMBLY 1 2011-11_
1.1 |FT250.48D.031 HA A COMBINED INSTRUMENT ASSEMBLY 1 2011-11_
2 |FT250.48.038 ZERMRRTT LEFT PADDLE SWITCH 1 2011-11_
3 |FT250.48.039 VeGP RIGHT BUTTON SWITCH 1 2011-11_
4 |FT250.48D.017 I REE A ST INSTRUMENT HARNESS ASSEMBLY 1 2011-11_
5 |FT250.48.043 LT INE ELECTRIC FLASH 1 2011-11_
9 |FT250.48.042 PRI 22 8 R, FUSE BOX ASSEMBLY 1 2011-11_
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FT254A-CK1HEHi#l

FT250.49A.001 49-T HAHZ3E M, 49-TOOL BOX INSTALLATION ASSEMBLY

b i i s :
No. Code Description Quantity Remark
1 FT250.49.010 THAS TOOL BOX ASSEMBLY 1 2011-11_
2 GBT5781-M8X16-A2L VAV By i BOLT 2 2011-11_
3 GBT97.1-8-A0P FHuE WASHER 2 2011-11_
5 GBT6170-M8-A2L W NUT 2 2011-11_
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FT254A-CK1HEHi#l

FT250.50.001 SO—AAS A%

bR =2 ZFR e
No. Code Description Quantity Remark
0 |FT250.50.017 VAR R AR () OIL TANK REAR BRACKET WELDMENT (2) 1 2011-11_
1 |TA650.502.3 AT A OIL TANK COVER ASSEMBLY 1 2011-11_
10 |FT250.50.023 LRHEE RN OIL CONVEYING PIPE ASSEMBLY 1 2011-11_
11 |FT250.50.103 VHIAE i 2 OIL TANK RUBBER WASHER 1 2011-11_
12 |FT250.50.011 TS SRR OIL TANK SUPPORT PLATE WELDMENT 1 2011-11_
13 |GBT93-10-A0P i v 2R 5 2 S ] WASHER 8 2011-11_
14 |GBT6170-M10-A3L 2B NUT 8 2011-11_
15 |GBT5783-M10X20-A3L [ BOLT 6 2011-11_
16 |FT250.50.106 TG HI 4 OIL TANK FRONT BRACKET 1 2011-11_
17 |FT250.50.107 T 28 OIL DISCHARGING PLUG 1 2011-11_
18 |GBTS783-M10X35-A3L [ BOLT 2 2011-11_
19 |FT250.50.016 A A OIL TANK REAR BRACKET WELDMENT 1 2011-11_
2 |FT250.50.015a TE LAY FILTER MESH ASSEMBLY 1 2011-11_
3 |FT250.50.102 T AR STEEL BAND RUBBER WASHER 2 2011-11_
4 |FT250.50.013 NI STEEL BAND WELDMENT 1 2011-11_
S |FT250.50.012b THIAE AR A OIL TANK BODY WELDMENT 1 2011-11_
6 |FT250.50.104 AR STEEL BAND RUBBER CLAMP 2 2011-11_
7 |FT65.50.106 23 B HOLLOW BOLT 1 2011-11_
8 |IBT982-14 2 A COMBINED SEAL GASKET 3 2011-11_
8 |IBT982-14 20 Ay B COMBINED SEAL GASKET 3 2011-11_
9 |FT65.50.033 DUTERR ST SEDIMENT CUP ASSEMBLY 1 2011-11_
9 |FT65.50.033 UTER R AT SEDIMENT CUP ASSEMBLY 1 2011-11_
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FT254A-CK1HEHi#l

FT250.55.001-1 55.1-#&FA-#5 & ii—1 LIFTER ASSEMBLY-1

bR =2 ZFR e
No. Code Description Quantity Remark
1 |FT250.55.010 3k Bk CYLINDER HEAD ASSEMBLY 1 2011-11_
1.1 |FT250.55.019 LERELEREN Y ADJUSTING VALVE ASSEMBLY 1 2011-11_
1.11 |FT65.55.140 Fip HANDLE WHEEL 1 2011-11_
1.12 |FT250.55.128 P RIFT ADJUSTING VALVE ROD 1 2011-11_
1.13 |GBT3452.1-17X2.65G WSS OTEAR I % £ O-SEAL RING 1 2011-11_
1.14 |FT250.55.129 e ADJUSTING VALVE 1 2011-11_
1.15 |GBT879-4X20 et PIN 1 2011-11_
1.16 |GBT879-3X20 et PIN 1 2011-11_
1.2 |JBZQ4450-M10X1 [F 3 SCREW PLUG 2 2011-11_
1.3 |JBZQ4454-10X13.5 4} SEAL RING 2 2011-11_
1.4 |GBT829-M5X6X4 YEET SCREW 1 2011-11_
1.5 |FT250.55.126 T3k CYLINDER HEAD 1 2011-11_
10 |FT250.55.012 PEETHRE Bk INNER LIFT ARM ASSEMBLY 1 2011-11_
10.1 [220.55.132 THAT TOP ROD 1 2011-11_
10.3 |GBT95-6 Hup WASHER 1 2011-11_
10.4 ]220.55.133 WEETHE INNER LIFTING ARM 1 2011-11_
10.5 |GBT882-B6X50 et PIN 1 2011-11_
12 |FT354.58A.103 B 5 DUSTPROOF COVER 1 2011-11_
13 |FT354.58A.030 SIEHSS QUICK CHANGING JOINT 1 2011-11_
14 |GBT6170-M8 M8 NUT M8 2 2011-11_
15 |GBT97.1-8 g WASHER 2 2011-11_
16 |FT250.55.120 =8 PIPE CLAMP 1 2011-11_
17 |GBT5781-M8X20 N SR M AR A CL 2 2011-11_
18 |FT250.55.016 W AR HYDRAULIC OUTPUT PIPE WELDMENT 1 2011-11_
19 |IBZQ4454-18X22 L SEAL GASKET 2 2011-11_
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FT254A-CK1HEHi#l

FT250.55.001—1 55.1—F&FF 2824 g —1(4k)

=3 %= LA B
No. Code Description Quantity Remark
GBT93-14 Hupg| WASHER 4 2011-11_
GBT93-14 g WASHER 4 2011-11_
20 |FT250.55.119 Ui HOLLOW BOLT 1 2011-11_
5 |FT250.55.102 LT OIL CYLINDER CANISTER 1 2011-11_
6 |GBT3452.1-71X2.65 WS 3 OFEAR i 25 £ ] O-SEAL RING 1 2011-11_
6 |GBT3452.1-71X2.65 WES B OTEAR i 25 £ Pl O-SEAL RING 1 2011-11_
7 |FT250.55.011 15 ZE R PISTON 1 2011-11_
7.1 |FT250.55.130 152 PISTON 1 2011-11_
7.2 IFT250.55.131 T ISR A M T 3 SCREW PLUG 1 2011-11_
8 |GBT3452.1-53X5.3G RS B OTEAR I % 4 B O-SEAL RING 2 2011-11_
9 |FT250.55.104 Hupg| WASHER 1 2011-11_
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FT254A-CK1HEHi#l

FT250.55.001-2 55.2-#&F-#5 -2 LIFTER ASSEMBLY-2

bR =2 ZFR e

No. Code Description Quantity Remark
1 |FT250.55.101 IR LIFTER HOUSING 1 2011-11_
10 |IBZQ4454-10X13.5 4} SEAL RING 1 2011-11_
11 |FT250.55.108 JlHE S OIL DISCHARGING PLUG 1 2011-11_
12 220.31.105 B SPRING LOCK PIN 1 2011-11_
13 |GBT97.1-20 Hup WASHER 1 2011-11_
14 |FT250.55.107 R AT UPPER PULL ROD FRONT CONNECTING PIN 1 2011-11_
2 |FT250.55.116 JEEHR AR BOTTOM PLATE PAPER GASKET 1 2011-11_
3 |FT250.55.115 T ERRINEAR LIFTER HOUSING BOTTOM PLATE 1 2011-11_
4 |GBT97.1-8 g WASHER 10 2011-11_
5  |GBT5783-M8X20 g BOLT 10 2011-11_
S |GBT5783-M8X20 [ BOLT 10 2011-11_
6 |FT250.55.117 Ji Ui AR REAR END COVER PAPER GASKET 1 2011-11_
7 |FT250.55.015 S5 25 M A REAR END COVER ASSEMBLY 1 2011-11_
7.1 |FT250.55.140 JGuhE REAR END COVER 1 2011-11_
7.2 |FT250.55.141 FRAS £ LIMITING PIN 1 2011-11_
8 |GBT93-10 10 WASHER 10 8 2011-11_
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FT254A-CK1HEHi#l

FT250.55.001-3 55.3-#&FA-#5 -3 LIFTER ASSEMBLY-3

bR =2 HFR e
No. Code Description Quantity Remark
1 |GBTS783-M8X20 [ BOLT 2011-11_
1  |GBT5783-M8X20 g BOLT 2011-11_
11 |IBZQ4454-8X11.5 B oEa ! SEAL GASKET 2011-11_
12 |GBT93-10 10 WASHER 10 13 2011-11_
14 |GBT5783-M10X30 NSk IR BOLT 10 2011-11_
15 |FT250.55.103 SRl LIFTING SHAFT 1 2011-11_
17 |FT250.55.136 EIEDEET RETURN RETAINER PLATE 1 2011-11_
18 |GBT97.1-8 HHE WASHER 2 2011-11_
19 |FT250.55.113 ] {3 HEAT RETURN PUSH ROD 1 2011-11_
2 |FT250.55.111 1Esh# A THRUST WASHER 2 2011-11_
20 |FT250.55.110 RSN RETAINER BLOCK 2 2011-11_
20 |FT250.55.110 o RETAINER BLOCK 2 2011-11_
21 |GBT6170-M8 IEEEMS NUT M8 2 2011-11_
22 |FT250.55.105 &L RETAINER PIN 1 2011-11_
23 |GBT97.1-12 Hup WASHER 1 2011-11_
3 |FT250.55.109 PEFHHh AR LIFTING SHAFT PRESSURE PLATE 1 2011-11_
4 |FT250.55.013 PRI AT LIFTING ARM ASSEMBLY 2 2011-11_
5 |IBT2600-PD42X62X10 R SE) SHAFT SEAL 2 2011-11_
6 |FT250.55.114 EEP R SEAL RETAINER PIECE 2 2011-11_
7 |FT250.55.106 LIESS SHAFT SLEEVE 2 2011-11_
8 |FT250.55.014 I A 2 A REFUELING AND AIRING PLUG ASSEMBLY 1 2011-11_
8.1 |FT300.38.102 WA ER AIR PLUG COVER 1 2011-11_
8.2 |FT300.38.172a g2 ZE OIL REFILLING PLUG 1 2011-11_
8.3 |FT300.38.103 PR DR BREATH FILTER ELEMENT 1 2011-11_
8.4 |FT650.40.167 BB SEAT PLATE 1 2011-11_
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FT254A-CK1HEHi#l

FT250.55.001-3 55.3—F&FF 48 24 gl —3(4E)

=3 192 ZFR B P
No. Code Description Quantity Remark
8.5 |GBT893.1-26 LA B SNAP RING 1 2011-11_

8.6 |FT250.55.017 RG-S OIL DIPSTICK WELDMENT 1 2011-11_

9 |JBZQ4454-36X42 S SEAL GASKET 1 2011-11_
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FT254A-CK1HEHi#l

FT250.56.001-1 56.1-2FEHH 55 ~1 SUSPENSION MECHANISM ASSEMBLY -1

bR =2 ZFR e
No. Code Description Quantity Remark
0 [FT250.56.148 FRAAT IS B4 LIMITING ROD REAR CONNECTING PIN 2 2014-07_
1 |GBT91-4X28-A0P T 4 PIN 6 2011-11_
10 |GBT5783-M14X35-A3L VAV BN e BOLT 4 2011-11_
11 |FT250.56.103 = COVER 4 2011-11_
12 |FT250.56.016a FRAAT & i LIMIT ROD ASSEMBLY 2 2011-11_
13 |GBT882-B16X55-A0P i PIN 2 2011-11_
14 |GBT91-5X32-A0P T 4 PIN 2 2011-11_
15 |FT250.56.138 FRASE T 5 e 4 LIMITING ROD REAR CONNECTING PIN 2 2004-01_
15 |FT250.56.138a FRAAT 5 B4 LIMITING ROD REAR CONNECTING PIN 2 2011-11_
16 |FT250.56.013 TRIFF AT LOWER PULL ROD ASSEMBLY 2 2011-11_
17 |FT250.56.139a 152 4% ROUND BOARD 2 2011-11_
17 |FT250.56.139 EEid ROUND BOARD 2 2004-01_
18 |GBT6178-M14-A3L T £ SLOTTED NUT 2 2011-11_
19 |GBT91-3.2X28-A0P FF 044 PIN 2 2004-01_
2 |GBT97.1-16-A0P Hup WASHER 6 2011-11_
20 |FT250.56.102 TR I E LOWER PULL ROD FIXING SHAFT 1 2011-11_
21 |GBT6172.1-M12-A3L 2B NUT 1 2011-11_
22 |FT250.56.125 1khiRAT THRUST SCREW 1 2004-01_
22 |FT250.56.125 1RBhRET THRUST SCREW 1 2004-01_
23 |FT250.56.144 HliikEsra OIL PIPE BRACKET 1 2011-11_
24 |FT250.56.018 e BRI A LEFT LIMITING ROD BRACKET WELDMENT 1 2011-11_
25 |GBT91-4X36—A0P T 4 PIN 2 2011-11_
3 |FT250.56.104 T Y LIFTING ROD LOWER CONNECTING PIN 2 2011-11_
4 |FT250.56.011 PEFHFE R LIFTING ROD ASSEMBLY 2 2011-11_
5  |FT250.56.101 PRTIFT I T LIFTING ROD UPPER CONNECTING PIN 2 2004-01_

112



FT254A-CK1HEHi
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FT254A-CK1HEHi#l

FT250.56.001—1 56.1—%FEH 1 55— 1(48)

=2 %= LA B >
No. Code Description Quantity Remark

5 |FT250.56.101a FETHIT BB LIFTING ROD UPPER CONNECTING PIN 2 2008-01_

6 |GBT6178-M16-A3L 12475 g A L NUT (PAGES1) 2 2011-11_

7 |FT250.56.106 FRAS AT B2 4 LIMITING ROD CONNECTING PIN 2 2011-11_

8 |FT250.56.015 i FREAT SRR RIGHT LIMITING ROD BRACKET WELDMENT 1 2011-11_

9 |GBT93-14-A0P S SPRING WASHER 4 2011-11_

9  |GBT93-14-A0P S SPRING WASHER 4 2011-11_
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FT254A-CK1HEHi#l

FT250.56.001-2 56.2—&FEH 1 55 -2 SUSPENSION MECHANISM ASSEMBLY -2

bR =2 ZFR e
No. Code Description Quantity Remark
1 |GBTS5783-M8X16-A2L [ BOLT 2 2011-11_
2 |GBT93-8-AO0P TS SPRING WASHER 2 2011-11_
3 |TE300.56.6 R EE R A UPPER PULL ROD FIXED CLIP COMBINATION 1 2011-11_
3.1 |TE300.56.6-02 PR E R UPPER PULL ROD FIXING CLIP 1 2011-11_
3.2 ITE300.56.6-01 I 72 B FIXING SEAT 1 2011-11_
3.3 |TE300.56.6-03 e A E NYLON BUSH 1 2011-11_
3.4 |GBT96.1-6-A0P Hup WASHER 1 2011-11_
3.5 |GBT91-2X14-A0P FF 114 PIN 1 2011-11_
4 |GBT6170-8—-A2L JEtVav =l SHE NUT 2 2011-11_
5 |FT250.56.012a R R R AR UPPER PULL ROD ASSEMBLY 1 2011-11_
5.1 |FT250.56.017 R AT RIS AL UPPER PULL ROD FRONT ADJUSTING ROD 1 2011-11_
5.2 |GBT6171-M22X1.5-A3L 12N f B ASSEMBLY 1 2011-11_
5.3 |FT250.56.031 WA IR G NUT 1 2011-11_
5.4 |GBT6171-M22X1.5LH-A3L |Eidhayz:l S8 ADJUSTING SCREW WELDMENT 1 2011-11_
5.5 |FT250.56.019 R R AR A NUT 1 2011-11_
UPPER PULL ROD REAR ADJUSTING ROD
5.6 |FT300.56A.113 BV B SR ASSEMBLY 1 2011-11_
6 |FT250.56.011 PRTVFE BN 1 2011-11_
6.1 |IBT7940.1-M6 B RE AR LOCKING PIN CHAIN ASSEMBLY 1 2011-11_
6.2 |FT250.56.107 PETHFF LB LIFTING ROD ASSEMBLY 1 2004-01_
6.2 |FT250.56.107a PETIFF I STRAIGHT PRESSURE FILLING OIL CUP 1 2008-01_
LIFTING ROD UPPER CONNECTING FORK
6.3 |GBT6171-M18X1.5-A3L |Eidhayz:l2t87 LIFTING ROD UPPER CONNECTING FORK 1 2011-11_
6.4 |FT250.56.022a PETFFTIRAE 2 AT 1 2008—01_
6.4 |FT250.56.022 PEFF AT R AL NUT 1 2004-01_
6.5 |FT250.56.108 T B LIFTING ROD SOLENOID ASSEMBLY 1 2004-01_
6.5 |FT250.56.108a PRTFF I LIFTING ROD SOLENOID ASSEMBLY 1 2008-01_
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FT254A-CK1HEHi#l

FT250.56.001-2 56.2—5FEH 1 5 5l —2(4E)

=3 %= LA B

No. Code Description Quantity Remark
7 |FT250.56.016a FRAEAT L, LIMIT ROD ASSEMBLY 1 2011-11_
7.1 |FT250.56.023a HR 4 AT SR EXTENSIBLE GUIDE ROD ASSEMBLY 1 2008-02_
7.1 |FT250.56.023B L SAT 20 B EXTENSIBLE GUIDE ROD ASSEMBLY 1 2011-07_
7.1 |FT250.56.023 R4 SR A EXTENSIBLE GUIDE ROD ASSEMBLY 1 2004-01_

7.11 |[FT250.56.126b A4 SLEEVE 1 2011-07_
7.2 |FT250.56.021a PR A AT 40 LIMIT ROD LOCK PIN ASSEMBLY 1 2011-11_
7.3 |FT250.56.025a (PR =gy EXTENSIBLE PIPE ASSEMBLY 1 2004-01_
7.3 |FT250.56.025b YRR LAY, EXTENSIBLE PIPE ASSEMBLY 1 2008-02_
7.7 |FT250.56.129 YRR THREAD SLEEVE 1

7.8 |FT250.56.126 s EXTENSIBLE GUIDE PIPE

7.9 |FT250.56.126a s 545 EXTENSIBLE GUIDE PIPE 1 2008-02_
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FT254A-CK1HEHi#l

FT250.57.001 57—43Fir 2% 5 A

bR = ZFR e
No. Code Description Quantity Remark
1 |FT250.57.010 g REN Y SLIDING VALVE ASSEMBLY 1 2011-11_
1.1 |GBTS894.1-15 i P R SNAP RING 1 2011-11_
1.2 |FT250.57.115 PSP SPRING RETAINER PIECE 2 2011-11_
1.3 |FT250.57.114 T 1R o7 5L 5 SLIDING VALVE RETURN SPRING 1 2011-11_
1.4 |FT250.57.113 N SLIDING VALVE 1 2011-11_
10 |GBT3452.1-15X2.65G WES B HOTEAR % 4 Pl O-SEAL RING 1 2011-11_
11 |GBT3452.1-13.2X2.65G WSS OTEAR I % 21 O-SEAL RING 1 2011-11_
12 |GBT3452.1-19X2.65G WES 3 OTEM IR 25 £ Rl O-SEAL RING 1 2011-11_
13 |JBZQ4447-7Z1-8 [F 3 SCREW PLUG 1 2011-11_
14 |FT250.57.104 AHitge st ik DISTRIBUTOR HOUSING 1 2011-11_
15 |FT250.57.103 i FRONT COVER PAPER GASKET 1 2011-11_
16 |FT250.57.102 B FRONT COVER 1 2011-11_
17 |GBT93-5 g WASHER 4 2004-01_
18 |GBTS5781-M5X16-A2L VaYiBS: 1o BOLT 4 2004-01_
19 |FT250.57.123 572 SCREW PLUG 1 2011-11_
2 |FT250.57.128 Jiy ¥ o PRESSURE PLUG 1 2011-11_
20 |FT250.57.124 VLR ADJUSTING WASHER 1 2011-11_
21 |FT250.57.122 FE NI LOCATING SPRING 1 2011-11_
22 |FT250.57.121 LS AR LOCATING SPRING SEAT 1 2011-11_
23 |GBT308-5-G100b ER BALL 1 2004-01_
24  |GBT5780-M6X55-A1L VaYiBS: 1o BOLT 4 2004-01_
25 |GBT93-6 Hupg| WASHER 4 2004-01_
26 |FT250.57.108 JG% COVER REAR 1 2011-11_
27 |FT250.57.107 J5 TR REAR COVER GASKET 1 2011-11_
28 |GBT68-M4X10-A2L FFHE Rk 5T 2
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FT254A-CK1HEHi#l

FT250.57.001 57—40 28 4 i (4E2)

bR =2 HFR e 3
No. Code Description Quantity Remark
29 |FT250.57.106 EELI RETAINER PLATE 1 2011-11_
3 |FT250.57.110 VAL ADJUSTING WASHER 1 2011-11_
30 |FT250.57.105 YR AR RETAINER PLATE PAPER GASKET 1 2011-11_
31 |FT250.57.119 FENIHR LOCATING BLOCK 1 2011-11_
32 |GBT896-4 FF O SNAP RING 1 2011-11_
33 |GBT879-4X22 £ PIN 1 2011-11_
34 |FT250.57.109 T-Ah HANDLE SHAFT 1 2011-11_
34 |FT250.57.109 F-Ais HANDLE SHAFT 1 2011-11_
35  |GBT3452.1-9.5X2.65G WES B HOTEAR % 4 Pl O-SEAL RING 1 2011-11_
36 |FT250.57.011 T HANDLE ASSEMBLY 1 2011-11_
36 |FT250.57.011 TR HANDLE ASSEMBLY 1 2011-11_
37 |FT250.57.120 G| DIAL PIN 1 2011-11_
4 |FT250.57.111 JREE ADJUSTING WASHER 1 2011-11_
FT250.57.112 PR ADJUSTING WASHER 1 2011-11_
6 |FT250.57.129 LA R SAFETY VALVE SPRING 1 2011-11_
FT250.57.131 LA R SAFETY VALVE CORE 1 2011-11_
FT250.57.101 LA R IR JEE SAFETY VALVE SEAT 1 2011-11_
GBT3452.1-9X2.65G WES 3 OTEA IR 25 £ Rl O-SEAL RING 1 2011-11_
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FT254.58.001-1 58.1-Z B IRIVMIE A S -1 MULTI-WAY VALVE OIL PUMP OIL PIPE ASSEMBLY-1

bR =2 ZFR e
No. Code Description Quantity Remark
1 |FT354.58A.103 sk e DUSTPROOF COVER 4 2011-11_
10 |FT254.58.016 7 A M a2 OIL OUTLET PIPE ASSEMBLY 2 1 2011-11_
11 |FT654.58.113 23R -4 HOLLOW BOLT -4 2 2011-11_
12 |IBT982-18 2 A COMBINED SEAL GASKET 9 2011-11_
12 |IBT982-18 20 Ay B A E COMBINED SEAL GASKET 9 2011-11_
13 |FT804.58.112 R F WA RIIE- SN STRAIGHT PIPE JOINT BODY 4 2011-11_
14 |FT654.58.114 AR -2 THICK WASHER-2 2 2011-11_
15 |GBT5781-M10X25 VAV BN e BOLT 4 2011-11_
15 |GBTS781-M10X25 VaY: BSii BOLT 4 2011-11_
16 |GBT41-M10 N ERE HEXAGON NUT 4 2011-11_
17 |FT254.58.017 2 B4t ] 5] MULTI-WAY DIVERTER VALVE 1 2011-11_
18 |FT254.58.011 Sy BEAR A B DISTRIBUTOR OIL INLET PIPE ASSEMBLY 1 2011-11_
19 |JBT982-20 2H G T E COMBINED SEAL GASKET 2 2011-11_
2 |FT354.58A.030 SIEHSS QUICK CHANGING JOINT 4 2011-11_
2.1 |FT654.58.010 ettt 3k QUICK CHANGING JOINT 4 2011-11_
20 |FT650.40.102 25 EHEM20X 1.5 HOLLOW BOLT M20X1.5 1 2011-11_
22 |GBT93-6 Hup WASHER 2 2011-11_
23 |GBT6170-M6 285 NUT 2 2011-11_
24 |FT254.58.018 I IR A OIL PIPE CLAMP AND RUBBER WASHER 4 2011-11_
25 |FT700.58G.103 2R -2 HOLLOW BOLT -2 1 2011-11_
26 |FT254.58.014 Z IR RA MULTI-WAY VALVE OIL INLET PIPE WELDMENT 1 2011-11_
3 |FT654.58.106a Hup WASHER 4 2011-11_
4  |FT754.58.102 Ak JOINT 4 2011-11_
4.1 |FT654.58B.101a ARk JOINT 4 2011-11_
5  |FT254.58.101 SR OIL PIPE BRACKET 1 2011-11_
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FT254A-CK1HEHi#l

FT254.58.001—-1 58.1—22 B&IRI I ZE A Bl — 1(4%)

=3 %= LA B >
No. Code Description Quantity Remark
6 |GBT6173-M27X2-Zn.D Vavyiiki LS5 NUT 4 2011-11_
7 |FT254.58.015 VAR U OIL OUTLET PIPE ASSEMBLY-1 1 2011-11_
8 |FT254.58.022 T YA U OIL OUTLET PIPE ASSEMBLY-1 1 2011-11_
9 |FT254.58.023 iy HH YA A2 OIL OUTLET PIPE ASSEMBLY 2 1 2011-11_
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FT254.58.001-2 58.2-Z% IRIVHMAL I S -2 MULTI-WAY VALVE OIL PUMP OIL PIPE ASSEMBLY-2

bR =2 HFR e 3
No. Code Description Quantity Remark
1 |GBTS783-M8X25 [ BOLT 3 2011-11_
10 |IBT982-24 20 Ay B COMBINED SEAL GASKET 2 2011-11_
11 |FT254.58.013 JESWAR(iik= 95979 PRESSURE OIL PIPE ASSEMBLY 1 2011-11_
12 |FT804.58.112 R F WA RIIE- SN STRAIGHT PIPE JOINT BODY 1 2011-11_
13 |IBT982-18 20 Ay B A E COMBINED SEAL GASKET 1 2011-11_
13 |IBT982-18 2 A COMBINED SEAL GASKET 1 2011-11_
15 |GBT93-10 HE10 WASHER 10 2 2011-11_
16 |GBT97.1-10 P10 WASHER 10 2 2011-11_
17 |FT254.58.010 Wi GEAR PUMP 1 2011-11_
18 |GBT3452.1-18X2.65G WES BN OTEAR I % £ O-SEAL RING 1 2011-11_
19 |GBT5783-M8X30 VaYiBS 1o BOLT 2 2011-11_
2 |GBT93-8 HES WASHER 8 5 2011-11_
20 |FT254.58.126 HIEMEAM Ak FRONT OIL PUMP PIPE JOINT 1 2011-11_
21  |FT254.58.021 W E IR 62 OIL SUCTION PIPE WELDMENT 2 1 2011-11_
22 |FT254.58.127 g CROSS SLIDE BLOCK 1 2011-11_
3 |GBT97.1-8 g WASHER 3 2011-11_
4 |FT254.58.115 UEAS OIL FILTER COVER 1 2011-11_
5 |FT254.58.114 i) GASKET 0.5 1 2011-11_
6 |FT254.58.019 WM IR OIL ABSORPTION FILTER 1 2011-11_
6.1 |FT254.58.116 e LA OIL FILTER CENTRAL PIPE 1 2011-11_
6.2 |FT254.58.117 M L35 FILTER MESH UPPER COVER 1 2011-11_
6.3 |FT254.58.119 BoEaEiY SEAL WASHER 2 2011-11_
6.4 |FT254.58.020 TE LAY FILTER MESH ASSEMBLY 1 2011-11_
6.5 |FT254.58.118 UEM R FILTER MESH LOWER COVER 1 2011-11_
6.6 |GBT97.1-6 HE 6 WASHER 6 1 2011-11_
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FT254A-CK1HEHi#l

FT254.58.001-2 58.2—22 B&IRI 22 A Bl —2(4%)

=3 %= LA B >

No. Code Description Quantity Remark
FT254.58.012 Wi E R A1 OIL SUCTION PIPE WELDMENT 1 1 2011-11_
FT254.58.102 itk S OIL PIPE JOINT 1 1 2011-11_
FT254.58.132 2308 AR HOLLOW BOLT 1 2011-11_
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FT250.62.001ZC 62—-%4w7 i 62-SAFETY BELT ASSEMBLY

=3 %= LA B >
No. Code Description Quantity Remark
1 |FT250.62.001 LA LR, SAFETY BELT INSTALLATION ASSEMBLY 1 2004-01_
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FT250.74.001 74-FifcE & 74-FRONT BALLAST ASSEMBLY

%2 li%=: AR HE P
No. Code Description Quantity Remark
1 |FT250.74.102 i = ] o A BALLAST FIXING BOLT 1 2011-11_
2 |FT250.74.101a B E FRONT BALLAST 6 2006-12_
3 |GBT97.1-12—-A0P S WASHER 2 2011-11_
4 |GBT93-12-A0P 5L ] SPRING WASHER 1 2011-11_
5 |GBT6170-M12-A3L R NUT 1 2011-11_
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FT250.21B.011 &4k, CLUTCH SUBASSEMBLY
=2 = ZFR e
No. Code Description Quantity Remark
1 |FT250.21B.014 IR P R R AUXILIARY FRICTION PIECE ASSEMBLY 1
1 |FT200.21B.014 Bl B Args Mk R al AUXILIARY CLUTCH DRIVEN PLATE ASSEMBLY 1
10 |GBT848-10-Zn.D Sk WASHER 12
11 |FT300.21B.111 KA LONG PIN 6
12 |FT250.21B.115 BOANE CLUTCH COVER
12 |FT200.21B.115 Bt CLUTCH COVER 1
13 |FT300.21B.109 Lot PIN 3
14 |FT250.21B.114 TiAT TOP ROD 1
14 |FT200.21B.114 F R G B MAIN CLUTCH RELEASE PULL ROD 1
15 |GBT6171-M8X1-Zn.D |Eilbav] 2S5 NUT 3
16 |FT300.21B.105 B L 42 B BALL NUT 3
16 |FT300.21B.105 Bk BALL NUT 3
17 |FT200.21B.118 2GR AL AUXILIARY CLUTCH RELEASE LEVER 3
17 |FT250.21B.118 BB A28 43 BIALAT AUXILIARY CLUTCH RELEASE LEVER 3
18 |FT250.21B.121 oy EFraE RELEASE ROD SPRING 6
18 |FT200.21B.116 BIEAR T BRI D CLUTCH RELEASE LEVER SPRING 6
19 |FT200.21B.117 TG RR I BT MAIN CLUTCH RELEASE LEVER 3
19 |FT200.21B.117 F RGBT MAIN CLUTCH RELEASE LEVER 3
19 |FT250.21B.117 F R G BT MAIN CLUTCH RELEASE LEVER 3
2 |FT250.21B.112 Rl B A A AUXILIARY CLUTCH PRESSURE PLATE 1
3 |FT250.21B.105 TP 5 DISC SPRING 1
3 |FT250.21B.105 T i DISC SPRING 1
4 |FT400.21B.104 A B AR hirT AUXILIARY CLUTCH PULL ROD 3
5 |FT250.21B.126 F AR PRESSURE PLATE 1 2011-11_
5 |FT250.21B.113 T E A MAIN CLUTCH PRESSURE PLATE 1
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FT250.21B.011 E&#80 mk(£E)

bR =2 ZFR e 3
No. Code Description Quantity Remark
S |FT200.21B.113 FE G EA MAIN CLUTCH PRESSURE PLATE 1
6 |GBT6173-M10X1-Zn.D Ay cRi/LE-SEs NUT 3
6 |GBT6173-M10X1-Zn.D Ay cFirLE-S5 NUT 3
7 |FT200.21B.110 ER-tralikicy La) MAIN CLUTCH ADJUSTING SCREW 3
8 |FT200.21B.015/017 BEoemEMNRL BeOOMB ¥ JIHUCK 1
8 |FT250.21B.017 F A MBI MAIN CLUTCH DRIVEN PLATE ASSEMBLY 1
9 |GBT91-3.2X20-A0P T 4 PIN 12
GBT91-3.2X20-A0P FF 114 PIN 12
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